FOCUSING ON

H l KAR.® = |_|_| NEW TECHNOLOGY AND AUTOMATION

STIEMBIRNS Bl

(EEARER 15

||W300T C | mpmmmzs—ui | INSTRUCTION MANUAL BOOK

ﬂ || Eid 1S09001:2008
1509001; 2008 L -5t RETEBAERIANIL




Precaution Please read this at first BRI E %5 17 2 1%

A% FH 6 EH 33 INSTRUNCTION MANUAL
N FIR W LA B 2 AL R T EETINL, BATTRANZ LR !

Thank you very much for purchasing multi—needle series machine.
AN, FHAEERE RS,

Please read this manual in detail before operating the machine.
B B B R FZ T IR TR o

We hope you could use and love products from our company throughout.
Ao, AEERZINEBRNEN, LHHBAETERAEITRES X
EREERER.

In order to use the machine efficiently, this instruction manual

describes daily routine maintenance and safety precautions.
TR, BRT WEEZINHITREZ SN, HiFRZMERESNZE, ME%
. XRAEATH LR,

Besides inspecting the machine, please note the safety of yourself,

we hope you could use our machine safely.




BEBIHT 5417207 5%

HEd Note
® AU WP T A A A SR AR BN H Y, A R 1 AR A AT g
T IEA SR IX A5 B, AnAE R PR AT AT (5 B 10 S BUTAT K, A2 wl A RKIBATAT 54T
All contents in the manual are in order to provide information of how to use machine,
it is possible that we do not notice change
Please master the information in the manual correctly, such as the wrong interpretation
of any information in this manual, which results in any loss, the company will not bear any

responsibility.

® A FIAE KA i S RIS R S VERE I T B AT AR AT W RE S N IR SERE I ROR, DAL,
PR BRI T AR SERIAS  BETH AR oI008 T A 15 B AR — B v Al R AT 2 5 A1 1) 7
HA.
In order to optimize the product series and improve product characteristics, we maybe
introduce advanced technology to this product, so we keep the right to revise
specification, design without notice in advance. This provision shall be valid to all

the models and sub—models in the chapter of specification.




Precaution Please read this at first BB i 54 17 90 5

H 3% CONTENTS

. ﬁﬁ? o ol R PN 5
2. L4t Security

P FHIE o HIFJ UsagePurpose seeeceseeeseeseeeettouititiiiiiiuiiiiiiiiiieiiiiiiiiiiieiiiiiiiiiieiiaine: 5
> IR EE USING ENVITONMENT teeessseeesssesnstonsasttutitiuittiuiitiuittiiitonisttieitoniessn 5
P LATEIE SAfelty MEASUTES +eeettsreeststeettttouttotiitiiiuiiiiiiitiiiuititatitiiieitatatatitisitatnes 5
3. FHEREII R 2 I Operation Cautions
P TTHE Opening cececeececereceesecntttttitiitiiiiitiitiiititit ittt sttt sttt e e 6
P HRIE MOVING  reeereveeeereesnreentttttiit ittt ittt st s st e e 7
P B e YEAL TnStallation reeeeeeeeeeceetettttiiiiiiiiiii ettt e s e 7
> AFHZEZINLIN Sewing 011 USingeresreresereorecececeoretuenenontttitiittottucuttotettotarontotcanns 8
> IEEEAIINIRTIOE EHI Cautions before TUNMINg -wewetessererereeeessmnmunteeeninnneneees 3
> BN R EHI Cautions When TUNNINg  -eeeeessessreneeeessmnmeneeeensnnneneees 8
P YEPT. KEET . BT ceeeeeerieiei s s s s s e 9
4. ZEFPHE security equipment
P HIEAE eyes’  gUATdrererssrersrrrenterettettitiiiiiit et sttt 9
P JEJH Presser Footesesseereeresentetttttitiitiitiaiiiiiiitiitiiiitietietenttietitiatintiatiansssnsans 9
5. HEEAED T MR B 8 General Knowledge of Operations
> HLARTHE Machine Speed sececeeeesreeetetatmtiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiitiiiiiiiiiianees 10
P SHIN TR Table Drawing steeecetesesecesesecacesetatatititiiiiiiiiiiitiiiiatiiiiitiiiatiiitoiaie 10
> PLESMZ20E Machine Installation seeeseressesecencetaeatenntateeiotinetitatonsntotsnetncatsnsaes 11
> M ANEER 0il Filling And Changinge:seseceeseceseeeerereecsiiuieiiiiiicieieee. 11
»  TIHLE Change Needle seeeeesceeeesrenttstneitiiiuiiiiiiiiiiuiiiiiiitiiieiiiiiiiiiiieiiiiiiatiiisiiaines 13
> 77 Threading Methodsseeeseeeeeeeereretaentaiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiie. 13
> ZELRIK T Stitch Tension Adjustingeesseseceeeeceseceeseeoeeitiiiiiiuiiiiiiiiiee. 15
>  EFEEIAEE Stitch Length Adusting eeeseseeeseseceresetaeniatatiiiiiiiiiiiiiiiiiiiiiia, 15
>  JEJHIE 7 Preeser Foot Presure Adjustingesseeseceesecseseseceeeeinriiuiiiiiiieiiee. 16
»  JEJHIAEL Presser Foot Adjustingeesesesesecesesecesesatattiataiiiiiiiiiiiiiiiiiiiiiiiiiiaee, 16
» RS E AL Presser Foot Height Adjusting «ecseeesesseeceseensesceatiiiiniiiiiiiiiieiiiiee, 16
> AE DR IR Air Portion Installation Drawingesseeeeseseeseseceesecmreeccicieee. 17
> TEEY)Z )T Adjusting Cutting Speed ceeseseceseecesersereiitiitiiitiiiiiuiiiiiieiieee. 17
> I TAESE AdJusting AT PreSSUr@sss-sseesrsssereesseettertietiitttietiietiereietieeran 18
> B FE A HS Pedal CONtrol ASIL sesesererseseresntatsnsatantetotatetntatoneatansetossronsacassncssonss 18
>  HEEZ) ] Adjusting The Movable Knjfe ceceececececcsecnereintiiiiiiiiiuiiiiiiieiieee. 18
>  HEEE J] Adjusting The Stationary Knjferseeeeeeeeeeseeeeseemeeiiiiiiiiuiiiniiiiii.. 19
> BT FEORE KR Cutting Procedure Sketch Mapesseeeseseserereeaceseeaiiiiiiiiiiiiiiiiiina, 19
> BT Adjusting The Air Wiper sececesesecereseratmmatatiiiiiiiiiiiiiiiie. 20
> PRI Needle Guard Installation & Testing sececeseereseceesececseeccicieee. 20
> BRI Looper Installation & Testing seeesecereessrereecsaaiiniiiciieee. 21
>  BEHBIFHEE Looper Back Distance Adjustingesseeseceeseceesesereeeririinieiniiiieiiieee. 21
>  HUTEE AL Needle Height Adjustingetesesecesesecesesecateratitiiiiiiiiiiiiiiiiaiiiiiia, 29




BEBIHT 5417207 5%

YV YV V VV VYV VY VY

A HHE Looper AdJUStingsreseeeerererreresaseetatenttantttattiiitttatiantaetotntsttcaceeneses 23
W BIEST Adjusting The Retainer Looper «sesesseesssesestsnttotiuiiiiiuiiiiieiiiiimiie. 23
LR AL Feed Dog Adjustingeseseeeeeseeseeseeesermutiiiiuiiiiiuiiiiiiiiiiiiiiiiie. 24
BV S PE A C R Timming Of The Looper And The Retainer Looper «-essseeseees 24
F BRI Upper& Lower Puller AdJusting sreeeeresereesesecessererenronneiitcacinene. 25
ER A ST 3% Upper Puller Pressure Adjusting seseseecececesseseseeresnertccacinenes 25
5K )T Thread Tension Adjusting —seeeeesesseeseseserruiiiiiiiuiiiiiiii. 25
IR AL B % Thread Amount Control Board Position Adjusting —seeeeesseeseess 26
WU Z Y Upper Thread Tightening Adjusting seeeeseseecececessereseerornericcaceenenes 26
TR R Timming Of The Wiper Bar ceecesececesececsiiiiiiiiiniiiiiii... 26
TV HLAE Cleaningererrereseseoresecnssoreororerentotttttateteneetntotttettotetasastoneorteseseosaes 27




Precaution Please read this at first BB i 54 17 90 5

[E—

Bl = Preface
®  AEMERHI AR WA A= . This operation manual will describe how to use

the machine safely.

®  EATHIAE AT, ST, e PR EIRGEIINNERE . R AR, 4EBSETIE
Ja, Jial{#iH. Before using this machine, be sure to read this manual in detail and master
the operation, inspection, adjustment and maintenance.

o VDN Z A A HIENLIN, EE iR SRR G220, AT G2 IINLE 3D HAF I fE R, X AT
REge AR PR, i T B ORRAE B N S 224, A mlER AL T 22 4 1) 7™ it A 22 A A A F 13
o AL HEEZINLII A RN 51 55 0 R e i Wl 0, FESEE L ) 2 X S Ja, AT 422001
Please fully recognize that the operator may be under the danger of contact with moving
parts of sewing machine during operation. So we supply safe product and safety operation
manual in order to insure the safety of operator. Only after the operator read this manual

in detail and carry out necessary safety measures, the operator can use the machine.

2. 45 Safety measures

> %% « BIY Usage

AN T EEDINI T ke, A2 DA i e b ot s R A 2= 2000 H (T 0T A& B =i e BRIBERR LA |
FgAh, ELR AT . We R&D products to improve the quality and productivity of garment
industry. The sewing machines from our company are for garment industry. Apart from above

purpose, please do not use it.

> {#FIFFEE Working environment

Ao I EEDIHLRAE RS AN, A ] BEXT SR ZIHL ) A5 Rk B AR AN R . ) T R4, i

I N iR IR 42 F#iH . The life and characteristics will be affected if use our machines

in different working environment. In order to ensure safety, please do not use machines under

following condidtions.

1. EMEENLE A T IHINL 88 % 255518 . Near High—frequency welding machines and other
machines which will generate interference.

2. PRAEZE AN T, M2 CIREEL T . Place where generate drug atmosphere or where
drug splash.

3. B, B EE . WP AH T . Outside, high temperature and high humidity, exposure
to sunlight directly.

. SR . R K ) . In place where temperature and humidity are high.

5. FE IR EEE10% LL R dE AR S KA )T . The rated voltage always beyond +10% or
the rated voltage always change largely.

> &t Safety measures

(1) BATHEBHEIRE. RN 22497 Security protection during maintenance and inspecting
machines.
®  XAEZINUATRI A B SR RNV, DI R, R RSk AR B 2 AT
A W A E AT AR, 15 08 BT 1 S8 I L A1 e 2 B AR R DR T 2 BUG IS 1) 22 v
n, FEsy—P) e uEN]. Please turn off the power switch when inspect, repair and




BEBIHT 5417207 5%

clean machines. If it is necessary to operate with power on, please make the safety
operation regulation to avoid any danger caused by accidental rotation or wrong operation,
and please comply with the regulation during operation.

®  FEHHTLURARMLIT, S50 AL IETIT G, K H A Sk A R B3R R 2 JE k1T . Please be sure to
turn off the power switch when conduct the following operations.

e il refueling

o %4 threading the needle

o FTHZYIHL Cleaning the machine

e L% Replacing needle

o HHATHMIICAEHIEFAM T e Cleaning or replacing oil components
e HH{HLU Replacement of oil

o SUiEiK s, PRIER, NBEHEMEEIAR G147, Should be detected and maintained by the
professional technician regularly.

® EH UGB AR INL, DL PR A . Please don’ t change the machine parts
or functions to avoid accidence.

KU OGS TR N L R B A F BB IC R . If necessary to change, please
contact the agents or contract our company sales department.

(2) JFURIZHFERT AR B ZEI0 Inspection before running.

®  EIFIAERAFIZ AN, SEA EAELINLEELN Sy, BT A IREARER . AR
MG, NG EPRECREUL B il Before running, please check the sewing portion,
check if there is any damage or problems, if have any problem, please send to repair
immediately.

® EfFFAEZIINLL T, S UBHIAEIRSE T IEMAE. (HTFRRES) TR, BHREHELE
JH ) B O o0y ) Before sewing, please check if the presser foot is on the right
position. (turn round the hand wheel slowly, check if the needle is in the middle of presser
foot hole.

o SRR A A M . (R SRR, TS A A RS, WEEERES
FAZ) have to check if the presser foot is firm. (1ift the presser foot with presser
foot lifting ASM, checking the presser foot is firm or not with hands).

(3) BRIl « #& Training

o y TBESEI R A, AEOINURAE N DB IR IR DL, NS Il SN UURIAT B g, BAAR

WE TAEHI %4 To avoid accidence, operators and technicians need to master the skills

to insure the security.

3. ZHAETFERFEEZT Cautions.

> T4 Opening

L ZE2I0LE ) I 2R RN AURIS 1 . AETRIZELRHT L ROARid FAREmfIA L RS, WA L2
¥ IF4G . Sewing machine are packed with cartons. Please open the carton from top to
bottom.

2. fBLEIINHLL NG rh e iRl HLE I, AR E LA sl 4 de 5547 SR, Bl ss ik
A fE B B AR i ML #% . When take out the machine head from cartons , please don’ t touch needle

portion or thread tension ASM to avoid accidence.
3. FEHUHZEZIPINIKES, ERTEOKALE, NOEEEEE . Be careful of focus when take out







BEBIHT 5417207 5%

> {EF 42201 Sewing machine oil

Lo 7 AN LI XA AT 5 . HLMnE A 6 e 822000 % FE T . OGR4 T IS0
RHEEEES VG22). Don’ t run machine before filling oil. Please lubricate machine with
special oil. ( ISO VG22)

2. ML EE N BRI 2 AR A 28, BT LAAE A FH el 7 a7 7 B % DA S Lt 3k AHRIS » 011 can injure
eyes, please ware glasses to protect eyes.
X —HENIRES, 5 T3 KpEe, FIiEEAIEIT. If the oil get into eyes, please clean eyes

with clean water then go to doctor.

3. AN ANEALTHLMEEAN . Never let oil touch your mouth.

4. HUHIEOREE T AR TS o J7—RE N FE , ANEEREPERX I, B F iR ABE TR YT . Please put

oil away from children. If oil get into mouth, don’ t vomit only, must go to see doctor

immediately.

5. JRM. JRZX AL PR AR AR VA IE AL B . QAN GBS S SR TTBER G, IEREEAT Ak

., Waste oil and waste containers should be treated according to local laws.

> BREAIINRTIEZER Cautions before running.
L FTFFHEHT, SRR e Sk A 0 . vk FashiE s ¥ 7% . Before power on, please

check the wire and plug is safe and firm.
FIIF VRN, iEAEE T e T . When opening, don” t put hands near needle.
PAER N2 L& I 7003 BRARAE T Ui W] 5 i) N 8 2 S5 H5 EAT BRAEAE ] - Operator should be
trained and read the manual book then start to operate.

4. RTHIPHL LG, BS bRV - Bfif. Please read and understand all caution
notes on the machine head.

5. WA DY BRI o W5 A e b s e ) 3/4 BUR %% . During the first month of
using, please turn down the speed, the speed should be less than 3/4 of MAX speed.

> BRIV RSB Cautions when running
L. FEfRENI Y HE . L RS A E S, A IS 55 YIHL. When taking off the eyes’ guard

or motor cover or any else security equipments ,please don’ t run machines

2. WYINAEIBFE IR RGP, 28X ANEDE FMLER R o When machine running, it is dangerous,
please don’ t put hands under needle

3. @i LA fEk, FE. Rk KMWIE 2 ST AT S 3 H4F UL . When machine
running , it is dangerous. Please don’ t make fingers ,hair, cloth close to needle bar
or other moving portion.

4, LEAAE AN e S B EE S IT 4210, — 3 YIWrH 5. When no need to use sewing
machine or leave seats, please power off.
52 H IS 45 DK HEL YR OGP, When have no power please take off the plug.
ERRAVEEOINN, EFEEN SIS NTTRBE, When operate sewing machines, please ware
cloth which not easy to be involved by machine.

7. SEINAIBED, WEAEARGEINLG M FIBCE TR A 5 421 K )i . When machine runs,
don’ t put tools or other things on the table.




Precaution Please read this at first BB i 54 17 90 5

> #3p. KEE. 53 Maintenance, inspection, repair
Lo 440 Wdr. B RERPEL Nl SZ el R I 2R JEAE 7820 B T ST BN R 2 5, fRdAT 1

M. Maintenance , inspection, repair should be operate by trained person who read&
understand this manual book.

2. MFEELINLI A R A IR TE, AR B B doR, W SASIOEAT. The daily
maintenance& inspection should be done according to the manual book.

3. GEZINURIAL B A B S 3 0 T A 2 ) B B o R T AV B B R A R B O 5
B AP i B B, AN FEEA 1157 4F . When need to change or repair spare parts, please
use the original one from our company, if accidence happen by wrong operation or fake
parts, our company will not take the responsibility.

4. TEANZERARBUE B IR B SE IHLIET 0 o A5 DS 508 T R AR S, AR R AN — V) T
Please don’ t change machine according to your own way. If accidence happen by this, our
company will not take the responsibility.

5. ImITDMEHL., JHEMIREN T 223 E . et s, fHE R 55 D EOR PR S 238y . If
take off the security equipments to repair or adjust machines, please fix all security
equipments after finish.

6. iy, Kfr. BEIRENLSE RS, A SR YR G R SR AT A . After maintenance,

inspection or repair, please power on then check security again.

4, LR PEEE Security Equipments

> PHE  Byes’ Guard

N T RIS 24y, AR ANBLEFT TR H B RE FEAE22I0L. ¥ HEE N T a1 Wit w, B
AW AT RANIRRS 2358 . To protect eyes, please don’ t operate sewing machines without

eyes’ guard. Eyes’ guard is to protect broken needle hurt eyes.

> JEJH Presser Foot
JEMRE A G F IR ER, E A B FIRMAE R N, Presser foot may hurt finger when

get up, please don’ t put fingers under presser foot.




LRI kA7 2000

5. HE#4/ED 7K 1R 0 & General Knowledge of Operations

> Hl2%8 & Machine Speed

21 BRI  WLAS B o KR IR HER . N T IRUEHL &% B A8, 1 7ETT46 68 F BT 200 A28
(BE—A B Al P e AL K 75%, SR G FJTIPRHERE 1 .

Refer to the table 1 below for maximum and standard speeds of the Series. To extend

machine life, run the machine approximately 75% below the maximum speed for the

first 200 hours of operation(approx.1 month).Then run the machine at the standard

speed.

*1

Table 1

PR B

LAY d K PRE AL
-0485UTC/AK/PL 3500 3200
~1264UTC/AK/PL 3500 3200

-1332 = 0864UTC/AK/PL 3500 3200

MACHINE SPEED

Model Maximum speed Standard speed
~0485UTC/AK/PL 3500 3200
—-1264UTC/AK/PL 3500 3200

~1332 * 0864UTC/AK/PL 3500 3200

10



Precaution Please read this at first BB i 54 17 90 5

> &R TE (& 1) Table drawing(picture 1)

535
400
O
b\)
@ -
N
) g “'m
| = L N
af 302 2 -
'b\ =y
£l =]
mriﬁ’_ . A
4
=
ol I e
[ |
=
* '}"__.., = =
A T A o
220 202 |70 300
W
m ]
"
V\H{<
o A
mV

> PLE2 23 Machine Installation

A-A

5 -—
215 (2. 5) ﬁ

30

an®







Precaution Please read this at first BB i 54 17 90 5

> Eist Change Needle

EHREE 5 FGTEHEZS R (R 1,

The needle size and specificant please refer to
Table.

1. FEAnRET A (7D FERCT %

Release screw A(picture 7), and take off the needle.

2. FEOFTEHE SR EFL A B, AT
BRI 9 A) A
Please insert the new needle to the bottom of
needle clamp. And make the slot on left side
3. BUEIBAT A (B T,
Fasten the screw A(picture 7).
4. WREHZBEANE, AMEST B
LIS IINE Y, S5 .
If the needle installation is wrong, may
happen needle breaking , thread breaking or

damage the looper, please be careful.

> ZF 4 71 Threading Method

L. I (E8) (Rl 4204
TFERATIR T L, B B AE
HENS.
please treading according (picture 8).
Wrong threading will course thread breaking, stitch
Jumping or stitch not smooth.

2. MG FEEZ N T AT A (E
9) WTH KT [ P AT R A BT S ] B
WG AT 5 4
When threading lower looper please
Pull out the looper bracket as (picture 9)
then threading.

Table 1 (1)

Needle System

Needle Size

IR ]
ORGAN #11- #16
UOX113GS #75- #100

K9




BEBIHT 5417207 5%

)

W

N
N
\:\ \’g?ﬂ‘h

UL T S S
& "" : I/ ‘.‘_’Y“:-_'} > B 1.

Kl 8






BEBIHT 5417207 5%

>

>

JEJE & 71184 Preeser Foot Presure Adjusting

TELERHL RIS H 2B 56 KGO0, H i)

IR B, FAJFEREEA (K] 12), 3R

EIB, NG EF I R 0o, Bz Tkl o

VA A TG Y R R TR SRR B A

As long as feeding smooth and stitch perfect,
low down the presser foot presure. Release

nut A(picturel2), turn nut B, turn clockwise

to enlarge foot pressure, turn counterclockwise
to reduce presure. Adjust to a suitable tension
then lock nut A.

JEHI 1A% Presser Foot Adjusting

R, FRAMEET A (B 13) R, fE
EEXTHER AL, F7 R IRET A $ARAREE B,
HHEIRET C, PRUEERE] C F 15 Ho B b~

T FER 54 0. bmme 475 24] B,

Lay down presser foot, release screw A
(Picture 13) then adjust presser foot

make needle in the center of foot holes,

then fasten screw A. release nut B, adjusting
screw C, insure the distance as picture 13

(0. 5mm), tighten nut B.

EIE ¥ Presser Foot Height Adjusting

FPAMERED (K 14), YHHEIRET C A H A= B2 24 10mm.
Fr IR BE D,

Release nut D(picture 14), adjusting screw

C to make the presser foot height 10mm.

tighten nut D.

B 0. 5mm

0.56mm

K13

K 14







BEBIHT 5417207 5%

> 4% T ES & Adjusting Air pressure

AH[ |
VA HEAL A (B 17), A EIAF] 4. 5~5. 5kg/cn’ [
QUISSERLES ne S R o
Turn Knob A (picturel7) ,make air pressure 0 b
4.5~5.5kg/cm’ , to high pressure will damage
moving parts.
K 17

> EX MR )28 Pedal Control Asm.

A: JHESHA FTER, A BIHLES

Press foot pedal forward to start machine.

B: JHESAR/E T A, EHEEm AL E S .. B. A

Foot pedal in normal position , needle stop on the top.

Co FUJRER, eIk b 00 T S TT A e S NERNR
. (K 18)

Foot pedal (picturel8) backward position for K 18

cutting and raising the presser foot.

> 8%z )] Adjusting The Movable Knife

FPRARET B (18 190, 53T A, 85 J) 7] 0.5mm___|0. §mm
I T LA O M 0~0. 5mm, SR JE 2% 7% B. A A
Release screw B(picture 19), adjust the : AN
movable knife A, make the movable knife
tip on the left of needle hole 0~0. 5mm, then

tighten screw B




Precaution Please read this at first BRI 5 17 5

> TH%%5E )] Adjusting The Stationary Knife

E
R e -,
g JRBEIN, 2] 70552 J17) 0. 6mm. g
(K 20) i
When the movable knife retracted fully, U Ei_fl £
make the movable knife edge over the stationary DE ) fﬁ
knife edge 0.6mm(picture 20).
K 20
> By&5d R REE Cutting Procedure Sketch Map N WAk
— TR
A - - B

BILRIS, ZhJIERBR. sJ)7)0 A (B 21) %)
fEI%:, #hJ17]10 B AfE &I E ). Ria
JRZe Hs AE5)) J 153 Py MISE )22 1A o

To cut the needle and looper threads,

the movable knife moves to the stationary
knife with the needle thread hooked on
cutting edge A(picture 21) and the looper

77 =— R I
— PLEZR

~ FIIR
k- oerui

thread hooked on cutting edge B while entering
the needle thread loop. Then the looper
thread is held by the stationary knife and
the back spring.

K 21

GER) A AR B 2 e AN R A i 2k . (1 22)
(cautions) adjust sping plate to make sure after ‘_@I‘Eﬂ

cutting not press upper thread. (picture 22) Tﬁ&ﬁJLHdJJJ+]ﬁ¥¥i?
- 7
N e
| — B |
L asem Py
6 Bty
K 22




BEBIHT 5417207 5%

> @RS O Adjusting The Air Wiper

FIRABET A (B 23D, 17 C XTHENLERAL, A
AR AL — A SRIEE 20 10mm, 47 5UR4T A
Release screw A(picture23), adjust C to
needle hole, make the distance between the
air wiper and nearest needle 10mm, then

tighten screw A.

FANURET B, T C (B 24), A A L E]
ERALAOM IR B0k 2~3mm, $75KUR4T B,
Release screw B, Adjust C(picture 24), make

distance between air outlet and needle hole

center 2 to 3mm, tighten screw B. |

PE 2% 5183 Needle Guard Installation & Testing

FAAAIRET B (I 25), ISP EE A SHUE R
i 0~0. Imm 2R J5 48 B H5ET B
Release screw B(picture25), adjust distance

between needle Guard A and needle to 0 to

0. Imm then tighten screw B.

)
#HE | 0~0.1mm

K 25




Precaution Please read this at first BB i 54 17 90 5

> BB 23 51 Looper Installation & Testing

K e A (8 26) S8R NS EHREN, AT

BURET C, ¥eAh T4, AEHUE BTE, TR R O
SO L&ES,

Insert looper A(picture26) to looper base,
tighten screw C , a little then turn hand wheel,
1ift needle, make looper holder centre line ahead

to needle centre line

VAT B JAE L S HLET IR R 0~0. 05mm (18] 27),
SR TSR IRAT Co

Adjust looper tip to make distance between
looper tip & needle 0-0.05mm(picture27), then

tighten screw C.

> 4B PHH%E Looper Back Distance Adjusting.

MEFLE TAESES, FTRAIRET B (1 28), iRHEE

ERIEAT A EH RSP T2 2 TR R R R R

2.8mm (& 29), #75UR4T B,

When the needle bar is at the bottom of its
stroke, loosen screw B(picture28), there should
be a distance of 2.8mm(picture29) from the point
of the looper to the centerof the needle bar.

Then tighten screw B.

Lt




BEBIHT 5417207 5%

> P4 = B 8% Needle Height Adjusting

MR RN, PRIT IR ZE A (& 30),
FIAMRET B, ITERAR, AHER BB P Y
PEE N 13, 4mm, 7 EI24T B,

When needle on the top, open plug A(picture 30)
on face plate, release screwB, adjust needle
bar, make distance between neele tip and needle
plate upper side 13.4mm.

Then tighten screw B.

(R MO ST A REdl AN BT RCEE AL D
i (& 31).

(caution) make sure every needle
insert on needle plate hole centre

Please refer to picture3l.

2. 8mm

K 29

K 31




Precaution Please read this at first BRI 5 17 5

> 43 Looper Adjusting

2mm
3. Bmm

BEEHR AR BN L, I (B 32) Bt &N, =
TEFRFNVEF L LD 204 2mme BEFR ) 2R B AL - ‘
By, ZEFRBEL EZEE N 3. Smm.

AR RO A (] 33) [ ERET B, C

AR, RS A, RIS SE A DGR K 32

WL LL BER, SRS RIRET B. C.

The timming of the looper to the needle is as

follows;When the piont of the looper,moving to

the right, has reached the center of the needle,
The piont of the looper should be 2mm above

the top of the needle’ s hole. When the piont of
the looper,moving to the left, has reached the
center of the needle, The piont of the looper
should be 3.8mm abovethe top of the needle’ s hole

Loosen screw B and C , Then move eccentricA,
made the timming of the looper to the needle

as above. K 33

> HRE B E N Adjusting The Retainer Looper

FERATE MRS B, I ERER A, fEEREN A T
s S ALE R (& 34) Bk 0. 3~0. 5mm,
¥ B I24T B

Release screw B, adjust the gap between

the retainer looper A and needle(as picture 34) K 34
0.3 to 0.5mm. tighten screw B.

X O X
GER>H R E (Kl 35) HTRIE
AW SRR
(caution) adjust wiper bar position as
picture35 Then tighten.




BEBIHT 5417207 5%

> ERFVHEE Feed Dog Adjusting

ERLF TE A BAE A, SR R S R 1 BE
B 0.8~1mm (& 36). %N = R [ 5 Y
D ([ 38) [HIMRET B JskA, A5 il o 4 T 26 R F
JHR . FHBURIRET B LI IR AN ISR Y A4
J7 AT AWH (B 37) AR )], $7H2
URET G, RAEISET F AR F AT R KP, B8
T Go

Feed dog 1ift to the top, feed dog tip
0.8-1mm higher than needle plate(picture 36).
Relese screw B(picture38) to adjust height
pin D. then tighten screwB. This time need
to confirm that feed dog is parallel. Insert
screw driver from H(picture37), release

screw G, adjust screw F to make feed dog in

the same level, tighten screw G.

. ['nll':"! il

K 36

K 37

& 38

i 5IRE KB R Timming Of The Looper And The Retainer Looper

PV AL T e AL AN, REF N S e s AR A R B (K

39,
Ay g T FR AT S 10 R TR) B4 0~0. 1mms
When the needle bar on the highest position,

the retainer looper cover on the back of the looper

(as picture39), Looper upper side and the

retainer looper lower side gap about 0~0. Imm.

Kl 39




Precaution Please read this at first BRI 5 17 5

> T H#KE Upper& Lower Puller Adjusting.

BN FESRS, FrRMEREC (& 40), F3KIE4T B,
i R ARIBE A 0. 5mm, 7 Z42EE C.,

Put down upper puller wheel, release

screw C(picture 40), adjust screwB, make the
gap between upper&lower puller wheel 0.5mm,
then tighten screw C.

> L& E K% Upper Puller Pressure Adjusting

W I PR TRAT D (I A1) AR 7 10 865,
JEJTIR,  RZ U .
Turn screw D(picture 41) clockwise will increase

the pressure, otherwise will reduce the pressure.

> 17K F7i877 Thread Tension Adjusting

LTk ) EARRERL, M, BRI
KA. Bt A (P 42) ATk

(R, AL B A1 IR .

Thread Tension need to adjust according to

the thread and stitch length. Button A(picture 42)
for upper thread buttonB for bottom thread.




BEBIHT 5417207 5%

> REPHIRALE A

Thread Amount Control Board Position Adjusting.
sl (18 43) FRET 04 40mm, P2

B RAL LI AZHS o

Hole (picture 43) away from screw centre
about 40mm. Increase distance can release
stitch.

> TR Upper Thread Tightening Adjusting

BEFEAE T ARSI, FPRARET C (& 44D, i
TPk B, fEHRZM B 52T HL A AT,

KA BURIRET Co

When needle bar is in the bottom position,
release screw C(picture44), adjust board B,
make board B parallel with bracket A. then

tighten screw C.

> KRNI R Timming OFf The Wiper Bar

YHLEHE TR AP LAT 15mm B, T2 AT
Ttk B3, BT FE A BRI,

TR PRl (18] 45)

When needle move down to presser foot board

upper side, wiper bar move from bottom position,

move A upper increase thread length,

Move A lower deduce thread length.

K 45




Precaution Please read this at first BRI 5 17 5

> VT8 Cleaning

TEENLES N, SRR, R, F
Yy BEF PR, (B 46D

When clean the machine, take off the
presser foot and needle plate ,clean

needle plate, gear, looper, needle guard.




FBEURENMBRERAE

Hikari(shanghai)precise Machinery Science&technology Co.,Ltd

FE LM UXRZTIIVEXFIARKE00S

NO.800.zhongda Road,jinshan Zone,shanghai,china

HiE. (00) 86-21-67311111
TEL: (00) 86-21-67311111

‘EE:. (00) 86-21-67311311
Fax: (00) 86-21-67311311 WiRBBBNIEESE, NEESNEASIEE,
This manual is only for reference.

=—malil:hikari@chinahikari.com
http:www. chinahikari.com |F there Is any modification , we apologize for the changing hence caused.




HIKARI®

SHBR SEHOEN NEE

FOCUSING ON HIGH-END

S4Fi

PARTS BOOK

HWB00TC 5 Shamnzst

ifi i 1S09001:2008

= i
C€ wow oo 52| [ S 38 46 AR GAGE



H X

1. Ml E-1 FRAME ASSEMBLY =T vevevsevessessnasneasaacnaneanna]
2. Nl k-2 FRAME ASSEMBLY=2+++++evseseserassanenseessesaanenaasd
3. & THREAD TENSION MECHANISMeeeseeseeeeennennecnnet 5
4. WA BUSHING#+e++esorevsensnsessseesesenneasiessensanenens 7
5. F#hEpi: CRANKSHAFT MECHANISMe+evseveseresenenaassneananns 9
6. LAl CRANKSHAFT MECHANISM=ssseeseeeeneennennneeen 11
7. BT ERE NEEDLE BAR MECHANISM:eeeeeeeeevnennennennnens 13
8. BT PRESSER FOOT MECHANISM:eeereeeeeeeeeeneennnnns 15
9. Lkl FEED MECHAN ISMeeesveseveeneenennrsanneaeenaanenn 17
10 FHEEEALERE  MOTOR MECHANTSMe«+eeeessesssrsnseussasaneannns 19
11255 IR ZNE LOOPER MECHANISMeeevesveseseeresensentuniununnn. 21
12 _JERIXBNEEME  REAR PULLER MECHANISM:eeeereennsenseeeeennenns 23
13 ket REAR PULLER MECHANISM-sseseseeeeeeennnennnnnse 25
14 B4 KNIFE MECHANISM e+ vveeseeseneseeenaaeasaaneanannnn 27
15. Je 2l B THREAD TENSTON MECHANISM=«e+eeeeeeeenneennanene 29
16 . W5 A LUBRICATION MECHANISMeeceeeceececceeceeccceccnns 31
17 4k THREAD STAND:++++evsevsesesarassansaseessensanennes 33
18 I Ak WIRING AND PIPING:++++evesseessansasaeseesnanennns 35
19 PUAFJELE BSR4 THREAD TENSTON MECHANISM=+eveeeeennesnneenne 37
20 [k ACCESSORIES:++++vvsveessesasasesnasssessaasananens 39
21 ANFEME B EBAE— Y DIFFERENT PARTS LISTeweeesveesesees 41



01. HL5% 24 -1 FRAME ASSEMBLY-1




01. #l5zd -1

FRAME ASSEMBLY-1

=

=

H 5

%

NAME OF PARTS

] =
1 |01-504000821-1 FrAg 4 L8247 M4 XS SCREW 2
2 1331.01-04 AT E NEEDLE BAR COVER 1
3 [01-504001221-1 TEAE £ L2 4T M4AX12 SCREW 12
4 1101.09-01 ok E OIL SIGHT WINDOW 1
5 [12-190265 0% 19X 2. 65 0-RING 1
6 [331.01-03 +E TOP_COVER 1
7 [331.01-02 i GASKET 1
8 [22-09403012 IR E PLUG 3
9 [331.01-05 NiEA) GASKET 1
10 [331.01-06 T ] HEAD COVER 1
11 [H0-001 AR WA G T (EE) MARK 1
12 1331.01-08 FHEHAN EYE GUARD ASM. 1
13 [01-504001021-1 T4 Bl A L8247 M4 X 10 SCREW 2
14 [331.01-11 FHS EYE GUARD 1
15 [101.01-13 LA IRB SAFETY MARK B 1
16 |201. 02-10 T APEIRA SAFETY MARK A 1
17 |331.01-14A R & THREAD BLOW ASM. 1
18 [331.01-14-01 R B EALAT GUIDE 1
19 [331.01-14-02 R gk BRACKET 1
20 101-504000624-1 P oS A E AR L YR 4T MAX6 SCREW 1
21 101-504001024-1 P oS A F AR L U2 4T MAX10 SCREW 1
22 [331.01-14-03 R E PIPE 1
23 [01-104001021-1 T JIL BT MAX10 SCREW 2
24 [331.01-21 iEsA OIL RESERVOIR 1
25 [201. 15-01-02 @R LARES] 0-RING 1
26 [201. 15-01-03 FROBHE AT SM3/8" X 28 SCREW 1
27 [331.01-20 % MAGNET 1
28 [331.01-19 NHESR:ES) GASKET 1
29 [331.01-18 K E AR MAGNET FIX PLATE 1
30 331.01-15 M7 XA SUPPORTING BAR 4
31 [01-510003024-1 P o~ A [ A L4247 M10 X 30 SCREW 4
32 [16-3060301-5 [ 4& 246 X 30 PIN 1
33 [351.01-01-03 FE AL 48 PIN 1
34 [17-3200500-5 PR R AT RIVET 2
35 |H0-004 FAERMSE CEE) TYPE PLATE 1
36 [331.01-16 AL E OIL SCALE PLATE 1
37 1015080020241 P oS A B A L MR 4T M8 X 20 SCREW 4
38 |CB—35N-02 HEFE ELECTRIC CONTROL COVER 1
39 |01-505003524-1 P oS A B A L YR 4T M5X35 SCREW 5
40 [01-205000821-1 — FAE YT $RAT M5X8 SCREW 2
41 [336.06-05 % F AHWS00TC CONNECTING PLATE 1
42 |EB-34N-00 B ER ELECTRIC CONTROL PLATE 1
43 |CB-35-D-00 T AR 44 FACE PLATE ASM. 1
44 |CP35-02-01 BUETHRIE PLATE 1
45 [01-404001023-1 AT SCREW 2
46 101-503000821-1 247 SCREW 4




FRAME ASSEMBLY-2

2. WLt B -2




2. ML -2

FRAME ASSEMBLY-2

F5 K = % s NAME OF PARTS % E
1 [331.02-03 T % o) 35 B A BE AT SCREW 1
2 108-1300317-1 B AT E 13 SCREW 3
3 [331.02-04A B 2K FRONT PLATE COVER 1
4 101-504000724-1 P 7~ A 1 B AT K B ATMA X 7 SCREW 1
5 |351.03-15 e R SPRING 2
6 |05-043201350-1 4 WASHER 2
7 101-504001221-1 TAE A L 88T MAX 12 SCREW 4
8 [331.02-06 L FER UPPER COVER 1
9 |01-104000824-1 < A TS MR 4T M4 X8 SCREW 7
10 [331.02-07-01 WA A PUSH BOTTON 1
11 [331.02-07-02 HERTHAE A% SPRING 1
12 [331.02-07-03 W AR R AR COVER 1
13 [12-038180 0% [E3.8%1.8 0-RING 1
14 [05-056101000—4 - 4 WASHER 1
15 [06-0350608-1 EA 4 3. 5 E-RING 1
16 [331.02-08 W 41 IR & R AR GASKET 1
17 [01-504001024-1 P~ A B AR L8R 4T M4 X0 SCREW 1
18 105-043200900-1 O WASHER 1
19 [22-20809024 B E PLUG 1
20 [22-20007000 B E PLUG 1
21 [331.02-09A FARIE PLUG 1
22 [22-09403012 B E PLUG 2
23 [22-22008000 B E PLUG 2
24 [22-17405000 B E PLUG 1
25 |331. 02-10 B TR 4] SCREW 1
26 |331.02-11 AR A B FRONT COVER 1
27 101-504000821-1 FEAE £ L 88T M4 X8 SCREW 3
28 101-804000414-1 P 7~ A T o R MR AT M4 X4 SCREW 1
29 [331.02-12 R & CUSHION RUBBER 2
30 |331.02-13 Bl &= 4 PIN 1
31 |331.02-14A REE BT PIN 1
32 109-0520309-1 CES SPRING 2
33 |331.02-15 B A WEAT 4 PIN 1
34 |331.02-16 Bl =1 FRONT COVER 1
35 |331.02-17 B 57 K 4 82 4T SCREW 2
36 |331.02-18 :=0al 0IL FENCE 1
37 101-504001221-1 — F A [F A LB ATMA X 12 SCREW 1
38 |01-304000824-1 W~ AT B L 82 4T M4 X8 SCREW 1
39 [331.02-19 B2 4k HINGE 1
40 101-805000514-1 P~ A T 3 5 2 8B 4T M5 X5 SCREW 2
41 101-504001424-1 P~ A B AR L 82 4T M4 X 14 SCREW 2







03. it £ #9# THREAD TENSION MECHANISM

= 5= 4 i NAME OF PARTS &
1 [02-509401021-1 — F 48 [B] A% 3L 4B ATSM9 /64" X 40 X 1(SCREW 1
2 1331.03-01 HAREL THREAD GUIDE 1
3 [331.03-18 HEFE THREAD GUIDE 1
4 101-504000821-1 FrAEE AL M4X8 SCREW 1
5 [331.03-02 54 THREAD GUIDE 1
6 |01-104000824-1 s AL B2 4T MA X8 SCREW 1
7 1331.03-03 HHTR4AL THREAD GUIDE 1
8 101-505001424-1 7~ A B A L BB AT M5 X 14 SCREW 1
9 |07-0521313-1 2 & HEH5 SPRING WASHER |
10 [331. 03-04 k& AT BRACKET 1
11 [331.03-05 Bk & AT THREAD GUIDE 1
12 101-535000821-1 JEAE (B A L 82 4T M3. 5 X8 SCREW 2
13 [331.03-06 k&R COVER 1
14 101-506001021-1 FrAE E AR L2 4T M6X10 SCREW 1
15 [JL-35 (N) R BT 4 ¢ LIGHT SAM. 1
16 [331.03-08 & KK BRACKET 1
17 [331.03-09 HEE THREAD GUIDE 1
18 [331.03-17 L A BRACKET 2
19 [331.03-10A I At ATR CYLINDER ASM. 2
20 [05-043101203-5 FHBA 3X1.0X12 WASHER 2
21 |331.03-11 % % 4 BAR 1
22 [01-504000824-1 7~ A B A SLBEAT M4 X8 SCREW 1
23 [01-504001424-1 K 7 fA A (B AE K42 ATMA X 14 SCREW 1
24 101-504001024-1 P 7~ A B AE SL B2 AT M4 X 10 SCREW 9
25 [331.03-12 H&E THREAD GUIDE 4
26 [331.03-13 T & JER PLATE 1
27 [05-043201350-1 - WASHER 3
28 [331.03-14 F &R THREAD GUIDE 1
29 [331.03-15 BE&FR4 THREAD GUIDE 1
30 |331.03-16 THRAL THREAD GUIDE 1
31 101-304000824-1 N~ T LR AT MAXS8 SCREW 2
32 105-043080900-3 FH B4, 3X0. 8X9 WASHER 21




BUSHING

04. % Z 1+




04. % & ¥  BUSHING

F5 " = % # NAME OF PARTS =
1 122-20007000 BIRE PLUG 1
2 [331.04-01 TR E (F) BUSHING 1
3 1331.04-02 R e (F) BUSHING 1
4 113-13030206 N GASKET 1
5 [331.04-03 TR E () BUSHING 1
6 |331.04-04 TERE BUSHING 1
7 [22-16506019 B E PLUG 1
8 [331.04-05 HEukaATHE (B BUSHING 1
9 |22-08506011 B E PLUG 2
10 [13-07040140A N GASKET 1
11 |331.04-06 HHTE BUSHING 1
12 [331. 04-07A g EE BUSHING 1
13 [331.04-08 HEREATHE BD BUSHING 1
14 [13-08270200 N GASKET 1
15 [331.04-11 K& ez (Ua) BUSHING 1
16 [331. 04-12A RibE BUSHING 1
17 [331.04-13 JEHE BUSHING 1
18 [13-08240150 N GASKET 1
19 [331.04-10 ERE (B) BUSHING 1
20 [331.04-15 EARHE (F) BUSHING 1
21 |331.04-14 EAEE (KD BUSHING 1
22 |331.04-16 TEHEHE (B BUSHING 1
23 |331. 04-17 TEHEHE (P BUSHING 1
24 |331.04-18 TEHEHE (L) BUSHING 1
25 |331.04-19 TEHENTHE BUSHING 1
26 |331. 04-20 K& AT E () BUSHING 1
27 1331. 04-21 K& ATHE (F) BUSHING 1
28 |331. 04-22 K& AR EE (F)D) BUSHING 1
29 122-19505500 B E PLUG 2




CRANKSHAFT MECHANISM

5. & ERfF




5. % ¥4 CRANKSHAFT MECHANISM

Fo|E=Z % NAME OF PARTS =
1 |14-6204—2RSNR/2 7% 6204-2RS/2 BEARING 1
2 [331.05-01 R AT ENDLESS SCREW 1
3 [01-806000614-1 P 7~ A T 3 5 € BB 4T M6 X6 SCREW 2
4 101-805000614-6 P < A 1 T TE W 3 42 ATM5 X6 SCREW 6
5 [331.05-02 HANE () BUSHING 1
6 |14-6004-27/1 RV Bk 5 A 6004-27/1 BEARING 1
7 1331.05-03A T % SHAFT 1
8 |10-1251000-1 i F AN 2 F B 14 C-RING 1
9 [331.05-18 FLE (06) PLUG 2
10 [331.05-05 K & Am L EATH ECCENTRIC LINK ASM. 1
13 [01-806000814-1 Pl 7~ A T 3 5 € R 4T M6 X8 SCREW 2
14 [331.05-06 Ko RS E ECCENTRIC 1
15 [14-6203-27/1 % 6203-27/ 1 BEARING 1
16 [331.05-07 HANE () BUSHING 1
17 [11-3781525-1 FUF] 558 1 45 B35 C-RING 1
18 [14-6003-27/1 RV Bk 5 & 6003-27/1 BEARING 1
19 [01-506001024-1 P~ A B A L8R4 M6 X 10 SCREW 1
20 [07-0631616-1 5 % H 6 SPRING WASHER 1
21 |05-064151902-5 T4 WASHER 1
22 105-122102602-5 4 WASHER 1
23 |14-AXK1226 6 77 # AN XK1226 BEARING 1
24 [331.05-09 K & AT S SHAFT 1
25 101-506001424-1 P~ A B A L B2 4T M6 X 14 SCREW 1
26 |331.05-11 EhE LEVER 1
27 101-805000514-1 P 7~ A T 3 R B 4T M5 X5 SCREW 2
28 [331.05-12 K& T LEVER 1
29 |331.05-17 K& EA LEVER 1
30 101-803000444-1 P 7~ A o o B R AT M3 X4 SCREW 2
31 [331.05-10 AT 4 PIN 2
32 |331.05-15 & FELT 2
33 |331.05-13 &l RETAINER LOOPER 12
34 101-803000314-1 P o< A s K BEAT M3 X3 SCREW 12
35 [331.05-14 K 4 FFHWS00TA-1264 RETAINER HOLDER 1

332. 05-14 ¥ % FTHW800T-0485 RETAINER HOLDER 1
333.05-14 ¥ % FTHW800T-1332 RETAINER HOLDER 1
334. 05-14 ¥ % FTHW800T—-2332 RETAINER HOLDER 1
335. 05-14 K % FTHWS00TA-0464 RETAINER HOLDER 1

10




6. F #¥# CRANKSHAFT MECHANISM

11



6. F #¥4 CRANKSHAFT MECHANISM

75 & = 4% i NAME OF PARTS =
1 |01-805000614-6 W 7= ff 1€ 01 U] 3 S ATM5 X 6 SCREW 4
2 [336.06-02 HANE BUSHING 1
3 [11-5622030-1 FUR 74 4 B 52 C-RING 1
4 [14-6205-27/1 TRV R 7K 6205-27/1 BEARING 1
5 [331.06-03 I mE AR SYNCHRONOUS BELT WHEEL 1
6 |01-806750614-1 I 7< A U3 K BEATM6 X 0. 75 X6 |SCREW 4
7 |14-6204-2RS/1 TR VH R & 6204-2RS/ 1 BEARING 1
8 [11-5051530-1 FUR 7 1 AT C-RING 1
9 [336.06-04 FH () SHAFT 1
10 [336. 10-04-03 & b A SHAFT JIONT 1
11 [01-806000614-1 oS A 3t WK R MBAT M6 X6 SCREW 2
12 [331. 06-12 fit & BALANCING WEIGHT 1
13 |331. 06-06 P& mOEAAL ECCENTRIC LINK ASM. 1
14 [331.06-11 k() SHAFT 1
15 |10-1381017-1 HF 15 C-RING 1
16 |14-6202-27/1 PRV Bk B 7K 6202-27/1 BEARING 1
17 [14-6202-27NR/2 7% 6202-27NR/2 BEARING 1
18 [01-506001424-1 Ao A B A L B2 AT M6 X 14 SCREW 1
19 [331.06-09 wHE BUSHING 1
20 |331. 06-08 (i SHAFT 1
21 [07-0521313-1 5 SPRING WASHER 1
22 [05-053201452-5 A WASHER 1
23 101-505001024-1 P o A B A KB AT M5 X 10 SCREW 1

12




A NEEDLE BAR MECHANISM

13




7. 4t AF 54 NEEDLE BAR MECHANISM

F5 & = % i NAME OF PARTS B E
1 |331.07-01 A AT NEEDLE BAR 1
2 1331.07-02 AATEATA CONNECTING LINK ASM. | 1
6 |05-081101553-5 SEHES 1X1.0X15.5 WASHER 1
7 101-505001424-1 P 7~ A 18 B AT L B ATME X 14 SCREW 1
8 [331.07-04A AT dh AR CRANK 1
9 101-808001014-1 P 7~ A T o X B2 AT M8 X 10 SCREW 1
10 |01-808001434-1 AT sl AR SR AT SCREW 1
11 [331.07-05 AR5 NEEDLE BAR GUIDE 1
12 [311.06-09 ST AF 3% AT ¥ RHWT62T SLIDING BLOCK 1
13 [05-043100700-1 T 4 WASHER 2
14 [01-504001224-1 P~ A B AR L8R 4T M4 X 12 SCREW 2
15 [331.07-07 AT EEME LINK ROD 1
16 [01-504001021-1 FrAE B AE L8247 M4 X 10 SCREW 1
17 [01-804000414-1 P 7~ A T o R MR AT M4 X4 SCREW 1
18 [331.07-08 4+ EHW800TA-1264 NEEDLE CLAMP 1

332. 07-08 4+ EHW800TA-0485 NEEDLE CLAMP 1
333. 07-08 4+ EHW800T-1332 NEEDLE CLAMP 1
334. 07-08 4+ EHW800T-2332 NEEDLE CLAMP 1
335. 07-08 4+ SEHW800TA-0464 NEEDLE CLAMP 1
19 [01-804000544-1 P~ A 4 i B R BB AT M4 X5 SCREW 1
20 101-803000324-1 W~ AT o B 84T M3 X3 SCREW 12
21 [331.07-09 £ 4 ARHWS00TA-1264 THREAD GUIDE 1
332. 07-09 4 = & 4 HW800T-0485 THREAD GUIDE 1
333. 07-09 4+ = & 4 HW800T-1332 THREAD GUIDE 1
335. 07-09 4t = 5 4 HWB00TA-0464 THREAD GUIDE 1
22 101-303000521-2 Fr A& 2 B L 82 4TM3 X5 SCREW 2
23 |331.07-10 HLATUO X 113GS90/14 NEEDLE 12

14




PRESSER FOOT MECHNISM

8. & R 1

15



8. JE#-E#0# PRESSER FOOT MECHNISM

F5 " = 4 # NAME OF PARTS =
1 |71-CM2B32-257 (SMC) |A 4T 41+ ATR CYLINDER ASM. 1
2 |73-AS2201FG-01-04 |3 &= H1® (LA) R1/8'XD4 JOINT 2
3 [331.08-02 16 JE i AE 3 BRACKET 1
4 101-506001624-1 P~ A B A L 82 4T M6 X 16 SCREW 2
5 [05-063101201-1 - 4 WASHER 2
6 [331.08-03 16 AR E e BRACKET 1
10 [01-504000824-1 P~ A B AR L8R4 M4 X8 SCREW 1
11 [15-1503005-1 5 M IR AE 5 X 30 PIN 1
12 [331.08-05 16 E A AT & SPRING 1
13 [331. 08-06 16 JE S AT LEVER 1
14 [331.08-07 6 JE FH AT b oL 88 4T SCREW 1
15 [06-0350608-1 EA 4 3. 5 E-RING 4
16 [331.08-08 F VAT 3% B AU AR PIN 2
17 [331.08-09 R A ER PLATE 1
18 [01-505001024-1 P~ A B A L8R 4T M5 X 10 SCREW 2
19 [331.08-10 F AT E F IR PLATE 1
20 101-804000414-1 P 7~ A T o R MR AT M4 X4 SCREW 3
21 [331.08-11 w LEVER 1
22 |331. 08-12A JE 4 PIN 1
23 [331.08-13 E AT A SCREW ASM. 1
24 [331.08-14 W SR NUT 1
25 [331.08-15 EATE SPRING 1
26 [331.08-16 AL B 4T SM3/16" X 32-2 SCREW 2
27 |331. 08-17A HEHEFAT CONNECTING ROD 1
28 |331. 08-18 JE 3 WASHER 1
29 |331.08-19 16 E AR PLATE 1
30 102-511401021-1 Jr A8 B AE L B2 4T SM11/64" X 40-10 SCREW 1
31 [331.08-20 HimA GASKET 1
32 [331.08-21 JE AR SLIDING BLOCK 1
33 101-504001224-1 P~ A B AR L8R 4T M4 X 12 SCREW 2
34 105-043100700-1 T 4 WASHER 2
35 |331.08-22 EAFEEA SLIDING BLOCK ASM. 1
38 |331.08-23 JEAT s SPRING 1
39 [331.08-24 JEAT SHAFT 1
40 |331. 08-25 JE J 2B FHWS00TA-1264 PRESSER FOOT ASM. 1

332. 08-25 JE Fi 4 4 HWS00TA-0485 PRESSER FOOT ASM. 1
333. 08-25 JE f4E #EHWS00TA-1332 PRESSER FOOT ASM. 1
334. 08-25 JE Ji 24 4 HWS00TA-2332 PRESSER FOOT ASM. 1
335. 08-25 JE J 2E EHWS00TA-0464 PRESSER FOOT ASM. 1

16




9. ¥4 ¥4  FEED MECHANISM

e o

17




9. LR

FEED MECHANISM

F5 & = % i NAME OF PARTS B E
1 101-506001424-1 P~ A B AR L B2 4T M6 X 14 SCREW 1
4 1331.09-03 HEETYA STITCH LENGTH ADJUSTI 1
8 101-804000544-1 P~ A 4 o B R BB AT M4 X5 SCREW 2
10 [331.09-19 A UE AT M3 SCREW 3
11 [331.09-20 NS SPRING 1
12 [331.09-21 W RN A REGULATING GEAR 1
13 [01-805001014-1 P 7~ A T o X B2 AT M5 X 10 SCREW 1
14 [331.09-22 HAEwR REGULATING GEAR 1
15 [01-805000614-6 P < A 1 T TE W 3 $EATM5 X6 SCREW 7
18 [331.09-06 FLE (05) PLUG 1
19 [351.09-04 e FELT 2
20 [331.09-07A TR SHAFT 1
23 101-806000614-1 P~ A T 3 5 2 B2 4T M6 X6 SCREW 2
24 331.09-10 oA A COLLAR 1
25 |05-121201903-5 T 4 WASHER 1
26 [06-0901018-1 EA 35 9 E-RING 1
27 1331.09-11 16 T # PIN 2
28 |331.09-12 wBAHE SPRING 2
30 101-803000314-1 P 7~ A T o R BB AT M3 X3 SCREW 2
31 [331.09-14 % B FHWS00TA-1264 FEED DOG 1
332. 09-14 2% B FHWS00T—-0485 FEED DOG 1
333. 09-14 2% B FHWS00T-1332 FEED DOG 1
334. 09-14 2% B FHWS00TA-2332 FEED DOG 1
335. 09-14 % B FHWS00TA-0464 FEED DOG 1

32 [02-511401021-1 T A 4 SLB24AT SM11/64" X 40-10 SCREW 1
33 |331. 09-15-00 BT RS ECCENTRIC CRANK ASM. | 1
34 |331.09-15 BIRSE ECCENTRIC 1
35 |14-K182217 RAT KI8X 22X 17 BEARING 1
36 [331.09-01 T 4t I AT PIN 1
37 |331.09-17-00 TR FEED DOG HOLDER ASM. | 1
41 105-043100700-1 4 WASHER 1
42 101-504001224-1 P o< A B AR LB AT M4 X2 SCREW 1
44 101-804000414-1 P 7~ A T o R MR AT M4 X4 SCREW 1

18




MOTOR MECHANISM

10. Fg. wALEHA

19



10. H4 2. HEALEH MOTOR MECHANISM

Fe " g % # NAME OF PARTS HE
1 [210.04-27G F# HAND WHEEL 1
2 102-815281014-1 < A U s K SR ATSM15/64” X 24 SCREW 2
3 1103. 13-107 Tl JEE A MAGNETS 1
4 118-404000823-3 T A0 [ SR AT SCREW 1
7 |CB35-D-00 EL AL MOTOR 1
8 [331.10-03A 6] 2 7 SYNCHRONOUS BELT 1
9 |331.10-04-01 THE YW SYNCHRONOUS BELT WHEEL 1
10 [01-806750614-1 P 7~ A U 3 2 € B2 4T M6 X 0. 75X 6 [SCREW 4
11 [331.10-04-02 6] 25 A7 4 2% o 4 CUSHION 1
12 [331. 10-04-03 HL AL 35 2 COUPLING 1
13 [05-053101000-1 i Yl WASHER 4
14 [07-0521313-1 5 & HE5 SPRING WASHER 4
15 [01-505001824-1 P~ A B AE L B2 4T M5X18 SCREW 4

20







11. Z 4t W ¥ 14F

LOOPER MECHANISM

F5 & = % # NAME OF PARTS =
1 |331.11-01 RN N ECCENTRIC LINK ASM. 2
6 [331.09-01 T4t 3 AT PIN 2
7 101-804000544-1 P~ A 4 i B R BB AT M4 X5 SCREW 2
8 101-805000614-6 P < A 1 T TE W 3 42 ATM5 X6 SCREW 4
9 101-505001424-1 P~ A B AR L 82 4T M5 X 14 SCREW 2
10 |331. 11-02A Z 4t AR CRANK 1
11 |331.11-05 HAA TAKE-UP ROD 1
12 [331.11-04 T &AT B AR CRANK 1
13 [01-805000514-1 P~ A T o B B AT M5 X5 SCREW 4
14 [331.11-06 H &M E COLLAR 2
15 [331.09-06 ILE 05) PLUG 1
16 [351.09-04 s FELT 2
17 [331.11-07 A AR b SHAFT 1
19 [331.11-09 TA R SPRING 1
20 |331. 11-10A T SLIDING BLOCK 3
21 [331.11-11 T AEA LOOPER ROCKER ASM. 1
25 105-064161200-1 F 2 E6 WASHER 3
30 331. 11-20 T WASHER 1
31 |05-101111453-5 T4 WASHER 1
32 [06-0801016-1 EA 35 8 E-RING 1
33 |331.11-18 WA E STUD 1
34 |12-060180 0% [E6X1.8 0-RING 1
35 |331. 11-17 T4 R R AT SHAFT 1
36 [331.11-16 AR BRACKET 1
37 [07-0421111-1 5 & B4 SPRING WASHER 1
38 101-504001024-1 P~ A B A L8R 4T M4 X0 SCREW 1
39 |331.11-12 4t R AT SCREW 3
40 102-909400721-1 FEAE/NE (0)4.5) #84TSM9/64" X407  |SCREW 12
41 |331.11-13 = 4+ FEHWS00TA-1264 LOOPER HOLDER 1

332.11-13 4+ BEHWS00T—0485 LOOPER HOLDER 1

333.11-13 = 4 BEHWS00T—1332 LOOPER HOLDER 1

334.11-16 = 4t 4 FHWS00T-2332 LOOPER HOLDER 1

335.11-13 4+ FEHWS00TA-0464 LOOPER HOLDER 1
42 1331. 11-14 4 NEEDLE GUARD 12
43 102-608440621-1 JAE e (1.5)324TSM1/8" X 44-6 SCREW 12
44 |331. 11-15 kal LOOPER 12

22




REAR PULLER MECHANISM

12. #a 45 3K o 312

36

23



12. % I zh 314 REAR PULLER MECHANISM

F= H = % # NAME OF PARTS |[#% &
1 |331.12-01 R AR E B2 4T SCREW 1
2 [331.12-02 MR B NUT 1
3 [331.12-03 T ERIEE SPRING 1
4 1331.12-04 R SHAFT 1
5 [01-404002523-1 |+ F — F1& £ L4847 M4 X 25 SCREW 1
6 103-604000320-1 |-~ f #2£F)M4 NUT 1
7 [331.12-05 TERREERE BRACKET 1
8 [331.12-06 WFEAE COLLAR 1
9 |331.12-07 RAE B AT SCREW 1
10 [01-505001624-1 |7~ A B AL 84T M5X 16 SCREW 1
11 [06-0901018-1  [EA! 4 [E9 E-RING 1
12 104-616400430-1 |7< ff #2 £ SM1/4" X 40 NUT 3
13 [331.12-24 2K AT % B PIN 1
14 [01-506002024-1 |7~ f B A= L 82 4T M6 X 20 SCREW 1
15 [331. 12-23C T RBREAT LEVER 1
16 [331. 12-22 KIEAT A CONNENTING ROD 1
17 [331.12-21 KEA R COLLAT 1
18 [05-064121400-1 |F [ WASHER 1
19 [01-804000414-1 |47~ A 3% K 2 B2 47 M4 X4 SCREW 4
20 |331. 12-27 R IR dh BUSHING 1
21 [331.12-09 R A IR ) A SHAFT 1
22 |331.12-10 R AALAT LEVER 1
23 101-806000614-1 |47~ ff M35 X % $24T M6X6 SCREW 4
24 101-804000614-1 |47~ ff M3 X % $24T M4 X6 SCREW 2
25 |331. 12-11 R R EATH PIN 1
26 |331. 12-12 R IR E AT CONNENTING ROD 1
27 |331. 12-13 R ECCENTRIC 1
28 [06-0350608-1  |EA!#4 3.5 E-RING 2
29 [331.12-14 o AR A2 AT SCREW 1
30 |331.12-15 F & E B TR PLATE 1
31 |331.08-08 T VAT 3 B AR PIN 1
32 |331.12-16 WFUE4T SCREW 1
33 [08-1300317-1  [#®#% En SCRRW 1
34 |331.12-17 FRRRF LEVER 1
35 101-504000821-1 |FF A& 4 SL#21 M4 X8 SCREW 1
36 [331.12-20 HWHE GUIDE COLLER 1
37 |331.12-19 TR h SHAFT 1
38 [331.13-03-21 TR REAR PULLER GEAR 1

24




REAR PULLER MECHANISM

13. 5B 4

o TR et S FET S et R

25



13. #4254 REAR PULLER MECHANISM

F= & = g4 # NAME OF PARTS &
1 |01-506001424-1 |7~/ B AR L4247 M6X 14 SCREW 1
2 1331.13-04C F 7 44 PIN 1
3 1331.13-03 50 44 SMOOTH PULLER ASM. 1
4 1331.13-05 FHHFH GUIDE 1
5 101-504000821-1 |— F1& [Fl A+ L #24TM4 X 8 SCREW 2

26



KNIFE MECHANISM

14. £HAR 1

27



14. 4t ¥ KNIFE

MECHANISM

F5 K= £ NAME OF PARTS =
1 102-109400821-1 T A T SL 8B ATSMO/64 " X 40-8 SCREW 4
331. 14-01G 4 AR HWS00TA-1264 NEEDLE PLATE 1
332. 14-01G 41 R HWS00TA-0485 NEEDLE PLATE 1
333. 14-01G 4t AR HWS00TA-1332 NEEDLE PLATE 1
334. 14-01G 4 HWS00TA-2332 NEEDLE PLATE 1
335. 14-01 4F AR HWS00TA-0464 NEEDLE PLATE 1

3 [01-604000621-1 JrAE & iE (1.5) 8247 MAX6 SCREW 4
4 1331.14-02A %] STATIONARY KNIFE 1
5 1331.18-07 Mb A & # L JOINT 2
6 [01-504001421-1 A& Bl A SLUB4T M4 X 14 SCREW 4
7 101-505001221-1 T A% B AF S B2 4T M5 X112 SCREW 4
8 |[331.14-05 EHAR SH 24T M3 X6 SCREW 2
9 1331.14-06 REE BUSHING 2
10 [331. 14-04A PR B NEEDLE PLATE SUPPORT [ 1
11 [331.18-13 LA Z L4-M5 JOINT 2
12 [331.02-12 R & o CUSHION RUBBER 2
13 |01-805000614-6 7= A 48 T 1 U 3 B2 ATM5 X 6 SCREW 1
14 03-603000240-3 75 A P2 M3 SCREW 1
15 [331.14-09 TE R ZER PLATE 1
16 [331.14-30 1 ) 25 DETECTOR 1
17 101-503001021-1 JEAE Bl A SL B2 4T M3X10 SCREW 1
18 [01-503000621-1 FEAE Bl A L U2 4T M3 X6 SCREW 2
19 [01-502000321-1 TE A8 B AF S B2 4T M2X 3 SCREW 24
20 [331. 14-11G 7] MOVABLE KNIFE 12
21 [331.14-29 HEFRH CLEANER 1
22 [331. 14-14G 2 7] Z2HW800TA-1264 MOVABLE KNIFE BASE 1
332. 14-14G =1 7] Z2HW800TA-0485 MOVABLE KNIFE BASE 1
333. 14-14G =] 7] ZEHW800TA-1332 MOVABLE KNIFE BASE 1
334. 14-14G 7 7] Z2HW800TA-2332 MOVABLE KNIFE BASE 1
335. 14-14 2 7] ZEHW800TA-0464 MOVABLE KNIFE BASE 1

23 [331. 14-40A o] ] 28 % (o 24T SCREW 4
24 [12-040150 O ¥ ik 55 £ EHWS00TA 0-RING 4
25 [331.14-18 S AL PIN 2
26 [331. 14-19A S AT GUIDE BRACKET 2
27 101-503000821-1 TF A% B AF S B2 4T M3 X8 SCREW 1
28 [05-032050700-1 A WASHER 1
29 [331.14-10 AR 2R MAGNEY ASM. 1
30 101-535001021-1 T A% B A S 42 4T M3. 510 SCREW 2
31 [331. 14-26A W ARa (E) AIR CYLINDER (R) 1
32 |331. 14-25A AR E (H) ATR CYLINDER (R) 1
33 |331. 14-15A ] 7] 5 4 F % 2 AR HWS00TA-1264 SPRING BASE 1
332. 14-15A o J] 58 % F % 2 ARHWS00TA-0485 SPRING BASE 1
333. 14-15A o J] 3 4 22 3 AR HWS00TA—1332 SPRING BASE 1
334. 14-15A o] J] 3 4 B 22 3 AR HWS00TA-2332 SPRING BASE 1
335. 14-15 ) 7] 5 4 F % 3 ARHWS00TA-0464 SPRING BASE 1

34 [331.14-16G o ]9 F SPRING 12
35 |331.14-17G N T JEAR LEAF SCREW 12
36 |01-502000321-1 — 71 [ A L B2 ATM2 X 3 SCREW 24

28







15. &4 Z 34 THREAD TENSION MECHANISM

F5 g] = 4 R NAME OF PARTS &
1 [331.15-01 A& AR A ATR CYLINDER 1
2 [331. 15-02C A2 THAT SHAFT 1
3 [01-504000724-1 7~ A A SLHEAT MAXT SCREW 4
4 105-043200900-1 a0 WASHER 4
5 |331.15-06C MEAAREE BRACKET 1
6 [331.15-03 A & AT IR L BRACKET 1
7 [331.15-04 TIEAR PLATE 1
8 |01-505001021-1 FrAZ B A L #2 4T M5 X 10 SCREW 3
9 |331.15-05C K& AN TENSTON ASM. 1

30




LUBRICATION MECHANISM

16. 3 7 4

31



16. JE ¥ ¥4 LUBRICATION MECHANISM

F= H = % # NAME OF PARTS |[#% &
1 |331.16-01 Sk B0 A e 4 TUBE 1
2 [01-804000414-1 | 7= A 43 B 2 84T M4 X4 SCREW 1
3 1331.16-03 kA OIL RELEASER 1
4 105-064161200-1 |F % E6 WASHER 1
5 103-606000350—1 |-~ # # 2 £FM6 NUT 1
6 101-504000821—-1 |[FF1#& £ L4247 M4 X8 SCREW 7
7 1201.20-09YGA | E d4X o6 #H O TUBE 1
8 |331.16-06 L JOINT 1
9 |331.16-08 U e 7 PN SR AT JOINT 1
10 |201. 14-05 JE T A 00IL FILTER 1
11 [02-511401621-1 |FT4& [Fl A L 8247 SM11/64" X40-16 SCREW 3
12 [05-043100700-1 |F 3 [E4 WASHER 3
13 [351. 17-05 U B 5 0IL FILTER CAP 1
14 [12-390350 0% 1§ 0-RING 1
15 [01-504000621—1 |FF4& B A L4247 M4 X6 SCREW 1
16 |331. 16-07A B EHE BUSHING 1
17 [331. 16-11A [ i & 41 TUBE 1
18 [331.16-13 JEJE TUBE 1
19 |201.20-09YGA | & ¢4 X 6 #H O TUBE 1
20 [331.16-15 TR AR AT (4) SCREW 2
21 [201. 14-10 8 & HE SLHX6804-02 JIONT 4
22 [331.16-19 TR AR AT (KD SCREW 1
24 [01-506001224-1 | ~f B AL L8 4T M6 X 12 SCREW 2
25 [331.16-26 T8 2% A OIL PUMP ASM. 1
26 [331.16-21 e EEE BRACKET 1
27 [331. 16-20A 8 R PLATE 1
28 [311.01-12 1 22 M OIL FILTER SCREEN 1
29 [311.01-13 & CLAMP 1

32




THREAD STAND

17. &R

o e e e e e e e e . e e . e e e e . S e . e . S . B . S S . S S e S S,

33



17. %28 H 1 THREAD STAND

F5 A 5 g2 # NAME OF PARTS

331.17-01 124t & 28 THREAD FRAME

332.17-01 44t & 2 THREAD FRAME

34







18. A B3 WIRING AND PIPING

F5 K = % s NAME OF PARTS |#% &
1 [331.14-34 SHEE NUMBER 16
2 |331.14-35 SHEE NUMBER 16
3 [331.14-32 SHEE NUMBER 2
4 1331.14-33 SHEE NUMBER 2
5 |331.18-22 A E K (D CLAMP 6
6 |01-504000821-1 T A & L8247 M4 X8 SCREW 8
7 [331.18-04 FEH L JOINT 4
9 [331.18-15 FAT =L JOINT 4
10 [331. 18-38 I I AIR VALVE 2
11 |74-SY5120-5GD-01 (SMC) | skl (—frfiid. E#FH%) |SOLENOIDO VALVE 4
12 101-403001623-1 T F—F/NECLEEAT M3X16 SCREW 2
13 [01-404002523-1 T F — FAHEH L UE4T M4X25 SCREW 2
14 [331. 14-31 SHEE NUMBER 3

36







19. W94t 3 4 B34

THREAD TENSION MECHANISM

7= i3 = 4, . NAME OF PARTS Y&
1 | 01-504000724-1 P 7S A B AE 3L 3B 4ATMY x 7 SCREW 4
2 | 05-043200900-1  |# B WASHER 4
3 | 331.15-03 A& AT IRAT AR BRACKET 1
4 | 331.15-06 W& AR BRACKET 1
5 | 332.15-02A A & AT SHAFT 1
6 | 331.15-04 TR PLATE 1
7 1 01-505001421-1 | JFA# [BIAE L #E4TMS x 14 SCREW 3
8 | 332.15-05A A% S & AL TENSION ASM 1
9 | 331.15-01 WEARAH AIR CYLINDER 1
10 | 331.18-13 LA 2 3-4-M5 JOINT 2

38




ACCESSORIES

20. Fiy

—
—

18
19
20

39



20. it  ACCESSORIES
F5 K= % NAME OF PARTS ¥ =
1 |331.20-01 MK B E 2 RUBBER CUSHION 4
2 [351.20-01 b7 B # SCREW 4
3 |05-062081301-1 # WASHER 4
4 105-064161800-1 g WASHER 4
5 [07-0631616-1 B8 [ 4 [ SPRING WASHER 4
6 |03-606000500—1 7~ A 42 EFM6 NUT 8
7 |113.16-19 7 R 2 22 T] SCREW-DRIVER (SMALL) 1
8 101-504000824-1 P~ A B AR L8R 4T M4 X8 SCREW 2
9 105-043080900-1 T 4 WASHER 2
10 [331.20-12 FAK BRACKET 1
11 [103. 20-04-04 W< ARF3 ALLEN KEY 3 1
12 [201. 22-07-08-16 HIFWAAKRT (1.5) ALLEN KEY 1.5 1
13 |201. 22-07-08-13 BT TWEZERS 1
14 [103. 20-50 /N A OILER 1
15 |201. 14-05 JE VT A 00IL FILTER 1
16 [201.22-07-08-10 -k 0IL FUNNEL 1
17 [01-604000521-1 — F 1 A TE R £TM4 X5 SCREW 2
18 [05-043201350-1 4 WASHER 2
19 [331.02-01 ERAER SHORT ELASTICGUIDE 1
20 |331. 02-02 ERER LONG ELASTICGUIDE 1
21 [201. 22-06C A i aZHW782T (A) 0IL 1
22 331.07-10 HLATUO X 113GS90/14 NEEDLE 1
25 |331. 17-01 124t % Z2HW800T THREAD STANDBOX 1
26 |80-05008001-01 AE (FEf) O5XDS 1
27 1201. 22-07-08-11 M4 ACCESSORIES BAG 1
28 [103.20-52 MKE HEADCOVER 1
30 |HX6800-12-10-01 AERES R KEAE REGULATOR 1
32 |21-3501932-4 T F I AR BEAT SCREW 2
33 1382. 07-10 AER T ER BRACKET 1

40




FOCUSING ON

® == NEW TECHNOLOGY AND AUTOMATION
HlKARI = L ZIEMBIIKS BN

{1 AR 13

INSTRUCTION MANUAL BOOK

“ P-“ 0 5 ELECTRCHIC CONTROL BOX
1= 45

FBELURENMBERERAE

Hikari(shanghai)precise Machinery Science&technology Co.,Ltd

FEEFETEURXRKXRTIVEXFIXEE00S
NO.800.zhongda Road,jinshan Zone,shanghai,china

HiE: (00) 86-21-67311111
TEL: (00) 86-21-67311111

2. (00) 86-21-67311311 .

~ax: (00) 86-21-67311311 iR B BESE, MBEEREARSBFEM. we) [ & BT 1S09001:2008

:—mail:hikari@chinahikari.Com This manual is only for reference. T — - EE%E%%TXTIE
IF there is any modification , we apologize for the changing hence caused.

http:www.chinahikari.com




— .
—
=

» Z TR TR G R ERAER

=

ST AR 22 ] F) 7
T,
X T BB AFH ST 27wt £ (/2 HT B (PP F A
® Tt AT A A T REREI AR EE, A FATIEA
® [EAEAE F o A AR AR e 1] O AT TR P B A AR SS AR T L, 18
MR 58 AT R AR5 AR o

O

PREFACE

Thank you for selecting our product. The introduction provides

necessary knowledge and notes for using.

Please read safety introduction carefully and understand them

before using.

® The content of the introduction will be amended with the improvement of

our product, the notice is not announced.

® If you have any doubts or comments about our product and service, please

contact after-sale service.

1/36



2.1

4.1

S5 /USROS 3
o oo = - 5 SO URRURRURRURTURI 3
Lo B T B e et e e e e e e et —————————————aaarr ——————— 3
i 2 B (=5 AU RN URRSRRRRRRRS 3
L3 B e —— 3
LA AR TR S I o oo, 3
LD G I I e e e e e e ettt e e e e ——eeeeeaeeee—————————raraaarer——————— 4
(R R L =AU 4
R e 4

B BB T 22 oo 4
2. B A T B e —————— 4
2.3 T S T B oot ettt e e ———— 5
B G e, 5
B E R BT oo e e —————————————————————— 5
I b | - RSSO 6
3.2.1 WL UG T L8 DEETELAEZE ) oo e ee e e 5
3.2.2 LML T (1055 CHE=IEIRINAED ) oo 6
3.2.3 L HBBELEIR T B CZHMEELAE) oottt ettt ettt ettt en s 7
B R T I E T 0 oo et e e 8

) A T A A ) 0 R 7R B oo et 8
A, A R S et —————— 8
4.3 B R I B B B B oottt —————— 9
4.4 T S T T B B oot 10
4.5 RIS T T L B B oo 10
VR iE L & - o= AT RU R USSR 11
A7 B B B T 2R oo et ————— 13
A R A L ] B B B T 2538 oo e e e e e e e e e e ee e re e rne e, 15
e G = N =R R e g = B < USSP 16

2/36



0. FEHAREHE

fit e B R Y. AC220V + 15%
i EE YRR . 50Hz/60HZ

1. ZEFEEFEM
1.1 ER%EE

A AT R B R TSR OTHLIT R T i), S0 ARy TR, 5 R P 2 22 4
1.2 TIEXR

1.2.1  FEYE EE T I T ) 4 B R R s HEL T £ 15% Y Rl Y
1.2.2 V5SS RGBT A, DU TR AR I FE G AR I ) 28 T R AR AR 1R BN
1E,
1.2.3 RETE
aiffEEE 5°C LLE. 45°C DL FHIgEReE.
b.22 b1 H Oy HE RS 3 i ek = Ahis k.
COBANENL THIEES (FB#ES) Hiafk.
d 5 EE 30 % ~ 95 % FAXHEE (kR .
1.2.4 15 ANELE RS AR BURVEY) I I BAE

1.3 =%

1.3.1 g R UL AT IR A 2

1.3. 2 ZARHTIE So ) M LB Ao FRIR A Sk, IR EAT 3%

1.3.3 ZEET IR T B RS I S e sl i, s EEIT 3 ~rbl b

1.3.4 P IEME R TIRE L F o, 1 REEZINL. IR R

1.3.5 FTIFHLIEZ AT, € BE AL FL S DA ZBRT 5 o £ P2 A AR B L R332 HEE £ 15% Y Y

1.4 RFHEHHE

1.4.1 {EBRIERIREYEESNTERT, THSE KM,

1.4.2 BIAPLKES, S5EHALE SR T el i, RN IR oG

1.4.3 = RmAEk K, Frel R ESE 5 bk DLEJ Al A ot .
1.4.4 BEEGRFHEL, ZELdNZREARN AT,

1.4.5 AREAE ML AR IS B IR S N b IT IRIR B 4E 12

1.4.6 A4S, ShAAm RSO, Jral .

3/36



1.5 EBKET

AR T RS AE e, 224 B R SR N AT &
I, BALSEARICMTEE T T R B v e & 3 BN 1 B LA
19_3‘0

1.6 HEREHE

1.6.1. R —RKEEHEEE, 1556 DMRIERIEE DN & 507 M2 15 157

1.6.2. NS, EREEMEE L. PSS sERETAL.

1.6.3. PR sifERIER Gy, 2T ABTR BE B4 BN AR S, B 1k B R Ak I
IIER BN EANL BV

1.6.4. iEDEAEY F NI E L e 2 2R B NHE T HRE.

1.6.5. A ML AR AR L

1.6.6. NEALR KBS AR NS A B EALA .

2. w#EHHE

2.1 THIFANRE
1) B LR R T AR T 2). BIsR S a 2 8iE st 3). 28 f5rn &l

2.2 {ZE{AIRAE

221 FaIP TR ERIREPARE e Rz, AR B S HEOR A
222+ WARSERS LA RO EET AL, RS S WA R ST R R T RS, R,
WPR e F 7 T .

4/36



2.3 MEIREEHERNRER

OH

T T

@ @I T

Ve &
% mi*%!
\ @ —L-1

Q)

Al

=oor —— 0 O)
g

R R
MR L, WRE R, R TR, R .
L B 8
3. E&SHEM

3.1 HFEZLEE

ARPEH) 2538 FH F-AC220V A HEL YR, HE R Fan N\ Ve B A B4 B bR 7 HEL I + 15% .

TER:
/e RSO EL, N T N R e R n S LA, i E
(OSSN S B

5/36



3.2 iTHIsSELInTE:

3.2.1 BABELIRTE (R4, JIEMELESE)

[
I Kb
2 2. U h
(3) 3. VAH%
4 WHH Y H
[
1. +5V
5 2. HEES
- 3. Srz I Y 2R 45
o TN TERE
og 5. GND
°g 6 GND
o 7. GND
O SNRYAER 1T = D E et
9. +5V
oI 1. TXD
%% 2. +12V
e 3. RXD
4. GND
3] 2. TAIFR
[4]2) 4. +5v
Lo B r A
nn 20 GNp
512 3. GND
ra 4. bR E S
- o i
6. Al Ak R A IR
8] .
92) 1. +30v 8. BYZda i
105 2. +30v 9. Hhdka
It 3. Kty 10, +30V
4] 4, +30v 11, NC
12)5] 5. GND 12, Fah 5T %
13]6) 6. +30V PWM 13, F4%%iH
14]7) 7. GND 14, +5VHREH
J2)1] 1. +30V PWM 2. ¥ B tH

6/36



3.2.2 TRBERZIRTE (8% (SFE=XIRINEE D

7/36



3.2.3 LTHABELIETFE (4A%)

A T AR S TR A RS AR e e, B IR T i, s dR LT .

8/36



4. FEEIFEHRERHA

4.1 FREEERRNGERENTREE

EREHAE RN LD TR R IR, S T1~T6 AN MU . +—4 LED B+ %
B mBRCE L. EOIRIRE . ATRESET N E . RS E . TZSHEIL LR,

4.2 FHNRE
1. FHE, RS REVUIRA, N P. F. SWM. SBM. EBM 448 & Theet 7710 LED 4T 4% 451 S 40H 5

B T1 T2 SR 4arae RS (00: H 4%, 01. EK4%, 02: DUR%%; 03: LRgE: 04: )\
Brék; 05: W45, HAeREME RN “-7, DA 2 A s p, SRuF:

mrn_ _ - -
I

2. L FE 5P VAL E =P RS N2 N - e Py IN  VANI E Rl e ) e Y
BB B, RIS LED s L B K

9/36



4.3 HFHRARZERITHLE

FAHLIRE T % B, BEANZEIIRBCEARE S 5T, HoAx LED 24,

B T1 T2 Bon Mar sz (00: HH%%; 01: wKg%: 02, DYBt4%: 03: -LR%%: 04: )\
Brs%; 05: W45, FHNTKEmLEsE, B 13 BoR YAt fsS “E. F. G, H”, L& T5. T6 &/nY
I BT 30

LAVYBLaE ], Sonin b

\ODE A B C D
] C
Ll -
B, —T

Sl
=B

HONEHgE, NRIRHETEEI) B

A,

BEOIRE A K B B LT :

L% R G, BB TIT2 WI7E 00705 2 [AfEH Eom M AT 42 g1

2. 4%°F B, HIDE T3 WE “E. F. G H” ZAMEM B YRS,

>

3. %R [ B, 6HREEOEREOIN 10 B0 1, 0—99 Z [EIFEIN; . . BICRL

#h B, R EIAEHLEE.

10/36



4.4 wBIESERNESTHEE

FERFHUIRS T 482 B RS T a5 B 22 W e IRAS R 1 4% g, YymTEk N AT g% s B IR
7, JH:BT SBM 4T =, Hi4 LED 48K, T1 & 4almnise 7= ;

2. Wk B, BE TR AT 4207300 CRRTiEZ8) . 1 CRATE4E). 2 (XATRE4E). 3 ()Y
HTE4%E), T3, T4 70 o 24 1 i [ 225 40 uﬁﬁﬂl%?ﬂﬂ mEﬁDT

MODE
g
THEAR
B EEB
1t . HETREREE RO, 7E O~F ZNAER I,  BEEESLRE.

45 RE%EFANEESHZE

L EMHURE T 22 s0e RS SR B2 B0 IRE T, 4% 6, #yn] DUk N Ja B4 07 i ER
A, M EBM 5, HAR LED MUK, T2 RoR TS 4877 5

2 $&F A T2 PRI R R0 (To/ERISE) . 1 CRJE4E). 2 CUERZE. 3 (U5
[H2%),
3. 75, T6 70l o LAl [ 485 5, DR WS 4886, SoRrinF: .

MODE A B C D

| 1_l
= - ==
J 47\ |
42 CB:
44D B
% BN A SO —, {E O~F Z[AEIR I, % HIR [P RFHUIRES o

11/36



46 TZE8BEE

4.6.1 % HgE N\

LAERFHUIRAS FIESLIL P IR e, PAT AR, HE LEDATAYE, WEHMEHAN T T2 BN ERS,
T BN S s N an T s

Frrunrr
L s

2.1% B AT DUR NGRS, () E 2222 )R, 1% Whik. WRPTA R D
1E#, MFHATZSHBERE. BRT:

4.6.2 T2ZHBHN

I art
L L

SHAR

LELESHCERET, SOy S b G B Oz B AT AT I 1 R4 (5 1E:0-99)

2 IR TZSHBEST, SO PP IR, F 2 B T REAT R 1 A, (7 5:0-99)

3 FRAWRE T NS HBoEr, S8, SHNAm 1 Gnfm 1 52 81E

HHZSHEEE A S HRE TR #, Pz HE, Sk R PR,

12/36



4.7 BHRSHIRAR

(FRALULEE: RPM #5158, ms 258, s #; hour /M)
FP 5t R iz S HUE U T B B REAERL

F RS 3L LN WETaH | AL ZH A
=
PR, R X, AR
PO | EXHR ALK 20 17100 % s RGN, AR XA,
T AR /N
H 4% 5 sl I BR e Ll . K E
. ~ th g% Bl FE ol 8 24y, A
PL | [ 8 L8 AR A3 (e 5 24T ) o 5
i3
P2 | ARG AL H 200 1507500 | RPM S22, MLk A R PR
4000 (g2 &%) | 15075000
P3 | A% HEEEE 3000 (W4T & %41) | 15074000 | RPM B a0, Mk i
5500 (g2 & %1) | 15077500
e e 3500 (CFE££51) | 20074000 2 3 b 5 e B2 1 e
P4 | SEIEAEHE 5000 (U4 251) RPM SE K A% E S i & I % 20
P5 | i [l 4%k 1800 20073000 | RPM AT HIT [ 4% (1 4% 205 5
P6 | J [l 4k 1800 20073000 | RPM BAT I [ 2 1 4% 205 5
S FE ph o g AU g2 52 BR 815, R Al R 5
P7 | B[ 458 815 off On/off Sy
e o Jo [ s R R, R BB A R R
P8 | 5t 4&RT {5 off On/off 5
PO | W4 1800 20073000 | RPM W 445 0 1 52 25 1
P15 | f5|4% 5% = id 2500 20073000 | RPM 3 S5 P 11 e ey R
P16 | $94k38 H i [a] 50 2071000 | ms 26 R Ak A Bl A s )
P17 BT {5 R A R on On/of £ MHENAIBEN, RESEET R
Wt 515 4% W T ik VT3 4% e Rk sh A
NI, s B R I S 2 ) 1
NN N TE
P18 | &1 /3 AL 0 01 0: ELE
1: LG
P s 0n On/oft IS A FE I 3)
0: Lit#shie
P21 | ML FE 0 02 LR DR

2: BT T RE

13/36




~

P22 | 18 )3 shit 4k 2 0715 DA i S P 4% 20 1) B8
P23 | 18 5 Ehik 500 20073000 | RPM 2 JE1 Bl 4% ) I (1) 3
pot | et H 0 17100 E%ﬁ?&%%ﬁi%ﬁﬁﬁﬁﬂﬂm
P25 | R4 A 2000 179999 TBEE I JER 2R e 50
P26 | AT TTEL 2000 079999 MAT R LR B E
P27 | 15454450 BN 1A 200 207500 | ms 15 4% FRURE R IR UE HY 7 P )
pos | fs14 it ] 5 50 s %’Jﬁ%%ﬁéﬁ@iﬁfﬁ%%ﬁﬁ@%%ﬂ?ﬁ
P20 | 512815 i ] 5 50 - ﬁjﬂé&%%ﬁéé@%ﬁfﬁ%%ﬂ%ﬁ@ﬁﬁﬁ%ﬁ
P Bt On On/of LR, T R A
P36 | ki 250 2007500 | RPM BY LR I ()38 7 18 P
T pEmEsaEl | on On/ott 8 SR 2 B 4 S
P39 | B4 EE R E 3000 200-4000 | RPM B AL 2NN [ LR 2
o S 7 CPER5)) - Y TP
P40 | Hi [ 2 HME SR 1 12 (b 2510 0-16 A [ 24 A ME S 4 1
Pl | WiEaEMEss 2 |° 0-16 AT AR 8 2
ot ok 7T CPERY)D Lot i sk
Ml 7 - R UGS S
P42 | JE[E S HMESHL 1 12 Cukt 250 0-16 J [ Gt A ME S 1
pa3 | EE4EMEss 2 |° 0-16 5 AR P 8 2
ot 7 CPEERY)D - A S
P44 | W54 M=SH 1 19 Gkl 25 0-16 W AR AMESEL 1
P45 | W AEMESHL 2 ° 0-16 W BB B 2
_ . 0: IEHHRAERR
P46 | FaEMIFR 0 0/1 1: ZUHEER R
PAT | ZARAT T (] 2000 100-9999 | ms AL RERIEAT 2 [8] A ) (8] [B] B
U 100 — AKH UGB AT I TR] (R 8
P48 | ZALIBATH] ] 2000 9999 ms N
549 M2 F 7 | 0/1 0:CCW 1:CW
P51 | oo 0: WEHT]
o | HIBA 0 0/1 1: SMEBT).
P52 | 418 T T AEH ] 100 3079999 | ms AINBT 28 ) B 1R ) (]
P53 | AMAL TAEH (A 70 2079999 | ms AR ) B 1R B[]
P54 | 4TI E SR 0 0/1 0: WIF 1. HiHA

14/36




Lk B TAE T 2 K Ta) (B

P56 | #13k T AER(A] 0 079999 hour a1
P57 | 4R 3 B [a] 250 2071000 | ms 6 5 R AR ] 46 HH g R[]
P58 | f6 F JAiE HLIN [F] 2 1750 ms ﬁﬁﬁ;ﬂ%%@mﬁ@%m?%%%
P59 | 440 I e 3 50 . %EW%%%%ﬁE%%ﬁ%ﬁ%
P I ]
P60 | #5 [T B R4 B (] 20 17120 s 6 1 A AR et T
P61 | A 5 B AE R B[] 50 207800 ms AU G, 2K R aE4E
P62 | JifUE B AE AR B[] 50 207800 ms BN 5, Z/DERA evrEsh
564 IJ%EEEWME‘EH‘WN 0 0-900 s LS E SR R I A
e b B e B 0: ToAmILfE R
P65 | AL RIS ThREIERE | O 0—1 L A A
0: N#HiHRA %%
ke e 1: NHrH &AL
K —
PEE | AIRFIRIAAIETE | 2 0= 2: PTG A
3: P EA
P67 | Al 800 200-5000 | RPM K 2047 kA5 5 5 1 s F il
Vi i 311-B52 )5
P68 | 4 N TJ5 BBy Lk 311 A 311872 Y
P69 | A1k ZEI 5 BN TE] 1000 100-9999 | ms K& 247 SkAB 5 5 BT AE I i B0 A (1]
P70 | Ak k% 10 1-100 iR 2S5 B FLZ A PR
P71 | A RT3k 10 1-100 iR 2S5 B FLZ A PR
P73 | A oA ilfL s of f On/off T INEAT UL 2
0: AHH)
Bl2% /R A 3hik _ 1. 1358530
P74 ¥ 0 0—3 2: EHAS)
3: &R
P76 | BYZRIREL 0 0-9999 REBY— IR 1, TNisia =
0: A& H Ay HAR HLF A 2L
NPT - 12 A B AR HLP 2%
PIT | LS SRR 0 o 2: LEF R BT A
3: NEMLE H A AL
P98 | Sk E BLNE 0000h 0-9999
P99 | TEESHUHY 2222h 0-9999

15/36




5. A RER /i R I B R R RR U R

TN i e i IR R HE R 7 2
Err 1 ARG W JE A A LSk R S R AE, RSGEH L, WRiE
ARefRd, WIEREERS AR
Err 2 ARG IR EREHEFEHEEETIER? WRBHEEEST
265V, AL, 1SRRI ST IR AL
Err 3 RARE A YRR RS IER ? R YR R T
160V, AL, 1555 5 HL R Pk R IE & PRI AL
Err 4 H ML 38 i TR AT AL 2R 15 1IE W
Err 5 ARG o B, WIS REAR L, IR &SRS AR
Err 6 ARG Fopr B, WIRIEARE R, TEI R RS AR
Err 7 HL LB AH TR AT AL IR 2R 15 VA SRR )
Err 8 HLHLIE T 1. HEALHIEZE R BITE
2. HUEkREHEAE
3. HHUBALL R B IABh
4. FEHIREIER CAEILEERER )
Err 9 L %K 1. kRSB KE
2. MLk REEAE
3. A ERIER CHBLIMERTEN )
Err 10 H ML 1LHENAL G T E K,
2 6MHE 5 5 H IR R A VL AD
Err 11 HAL A LAE) 5 i o TR A AL B 2R A 5 B
Err 12 N R v i e TR Y S T R 2R e TR A B
Err 13 JEVES b LR B ER R T AT RN A A R A
Err 14 LRGN N TE) it K 1. AT IEH
2. Ak S KEBE A S BT REEA IE R
Err 15 1] Zh ] % g o TR N 4 PR 2R R A B
Err 17 HAL Ak 3ot Y LRGeS 7Y R 7 SR B R I
Err 18 1] zh ] 4% g o TR N 4 FE P R 2R A AL BN
Err 19—21 | B ARG HE AL AT 4k 21 %, (EEFSuc s, B0 e A K B/
L R 5158 hfe
B A AN A2 75 1B
TER ALk B R
Err 22 ST ATLIE A TE A B 4% 1 T AR 5 X Bl s [ 28 /2 15 IE
Err 23 AT [ty 2 o B, WIS REAR L, IR &SRS AR
Err 24 WL B [ 3] I ENLESIETE I, SR JE IR E AL kI FE I [H]
Err 25 A 1004 JE s W
Err 26 | e A B A AT 1. B EIYLES R — xR AT

2. AL AL IRES BUE R, BT BOE AN AL AR Y
3. AiAfLEER IR

WERAEBIA IR ERAS T, TR RN

16/36




6. CEREME EBNESLREEXKE

iﬂl?%l%\:

ig 0 1 2 3 4 5 6 7 8 9
x0T (C (100
A L - = I = N e
ﬁi?fﬁ

we @ L (T J 0T :
a0 T
;E?I K L M N 0 P Q R s T
j N’ N N <4 4
= (b (P00 2D |) (L) = |
—

Sby Y, W X Y i

¥ -

N Ll | _

sl DY R BT N R

17/36




Main teCNICAl data...........ccovviiiiiiiiiii e 18
=1 1= Y2 0] 1o = 18
I o ¥= T o 1= 0 U] U 19
7 VAV (o) o (] g o [ eXo] g o 11 T0] o F= TSP 19
1.3 INSTAIALION ...ttt e e e e e e r e e e e e e e e e ee e 19
1.4 Maintenance and INSPECHION .......uuuuuiiieeeeieeeeiis e e e e e e e et e e e e e e e e e e e e e e e e e eeeennna s 20
1.5 DaNGEIOUS TIPS ..iieeittuuuiteeeeeteeetttta e e e e e e et e eeattt e s e e e e e eeeeessta e e e e eeeeeeessssnnaaaeeeaaeeesnnnnnnnnas 20
1.6 Other safety reqQUIrEMENTS..........uuiiiii e e e e e e e e 20
Installation and adjUSTMENT.........cccooi i e e e e e e e e e e e e e e e e e eeeenee 20
2.1 Installation of the CONrol DOX ..........uuiiiiiiiiiiiii e 20
2.2 Adjustment of needle StOP POSILION ........uvueiiiii e 20
2.3 Adjustment of the reverse pressure for fOOt PreSSer .........ccovvvvvivviciiiii e 21
ConNection and groUNGING ........uuuuuiire et e ettt e e e e e e e abba e e e e e e eeeessaa e e aeeeeees 21
3.1 Connection Of POWET SUPPIY ....uuniie e 21
3.2 Controller connection terminal MaP .........eoiiiieeiiiiieier e e e 22
3.2.1 General terminal connection diagram(lockstitch. interlock and
OVErIOCK) 22
3.2.2 Special terminal connection diagram ( overlock with the third sensor
FUNCLION) o 23

3.2.3 Special terminal connection diagram ( cylinder bed
OVEITOCK) e 24
Operating description of main control box panel ..............coiiiii i 26
4.1 Layout of main control box panel as followS..........ccooooeeiiieiii 25
A o] [0 [T o TR = L PSSP 25
4.3 Sewing mode and each section StItCNES SEl .........coiiiiiiiiiiiiiiii e, 26
4.4 Fore-tacking sewing and StItCNES St .......cccovvviiiiii i 27
4.5 Back-tacking sewing and StitChES SEt.........cccoiiiiiiiiiiii e e 28
4.6 TeChNICAl PAramMEIET ST .....uuiiiieeeiiieeeiie e et e e e e e ettt e e e e e e e e e eeatanaaaeeeeaeeennnnns 28
4.7 Common parameter deSCHPON ......ccooeeeeeeee e 29
Table of error codes/CauSE/IEMEY ..........uuuiiiiiieiiiiiece e e e e e e e eeaanes 34
Table of the seven-segment LED display value and actual value comparison.................... 35

18/36



0. Main technical data

Range of voltage: AC220V+15%
Power frequency: 50Hz/60Hz

1. Safety notice

1.1 Range of use

The server-motor is designed for industry sewing machine, when using for other
applications, please make sure that the users are safe.

1.2 Working conditions

1.2.1 Any fluctuations in the power voltage should be within the range of £15% according to
the control box marked.
1.2.2 In order to avoid error caused by disturbing control box, please keep away from
high frequency electromagnetic emitter.
1.2.3 Humidity
a. The ambient temperature should be within the range of 5°C to 45°C during using.
b. Avoid exposure to direct sun or outdoors during using.
c. Keep away from the heating (heater) during using.
d. The relative humidity should be within the range of 30% to 95%.

1.2.4 Keep away from flammable gases or explosive during using.
1.3 Installation

1.3.1 Please install the controller correctly according to the introduction.
1.3.2 Please turn off and disconnect the power cord before installation.

1.3.3 Please keep away from rotating parts when installing the power cord, the distance
should be at least 3cm.

1.3.4 In order to prevent noise interference or electric accident, make sure that the sewing
machine and the control box are connected to ground.

1.3.5 Make sure that the fluctuation in the power voltage should be within the range of
+15% according to the control box marked before turning on.

19/36



1.4 Maintenance and inspection

1.4.1 Please turn off before maintenance or inspection.

1.4.2 Make sure that the power switch is turned off when turning the machine head,
replacing needle or rotary hook.

1.4.3 ltis very dangerous because of high voltage inside the control box, if you want to
uncover the control box, more than 5 minutes is needed to wait after power off.

1.4.4 Maintenance and inspection of the sewing machine should only be carried out by a
gualified technician.

1.4.5 Forbidden to do maintenance and inspection when the motor is running.

1.4.6 All components for repair should be provided or approved before using.

1.5 Dangerous tips

This symbol indicates something you should be careful of
when installing, failing to follow the instruction could cause injury
when using the machine physical damage to equipment and

surroundings.

1.6 Other safety requirements

1.6.1 Please operate the sewing machine at low-speed and check whether the direction of
rotation is correct for the first time to power on.

1.6.2 Please don't touch the up wheel ,needle and other action parts when the sewing
machine is running .

1.6.3 To prevent physical contact, all action parts must be isolated by protective
devices, and please don't put anything into the devices.

1.6.4 Forbidden to operate at the circumstance of motor hood and other safety devices
removed.

1.6.5 Don't let motor or control box fall to ground.

1.6.6 Don't let liquid ,such as tea, flow into the control box or motor.

20/36



2. Installation and adjustment

2.1 Installation of the control box

2.1.1 Install the control box and the foot-controllor beneath the table.
2.1.2 Please connect the pedal with the control device
2.1.3 Installation diagram

2.2 Adjustment of needle stop position

2.2.1 Release the magnet fixed screw of the hand wheel, re-fix after position adjustment.

2.2.2 If the actual needle stop position exceed the expected needle up position, adjust the
magnet fixed plate on the indicative direction of the hand wheel rotation, conversely,
adjust the hand wheel on the reverse direction of hand wheel rotation.

21/36



2.3 Adjustment of the reverse pressure for foot presser

Heeling backward pressure
adjustment

Adjustment requirements Adjustment resuit

) Rotate the bolt at up, the reverse pressure will be heavy.
Adjustment of the reverse P P y

pressure for foot presser Rotate the bolt at down, the reverse pressure will be light.

3. Connection and grounding
3.1 Connection of power supply

The controller is suitable for power supply of AC220V (one phase), the fluctuation of input
voltage is within £15% as the plate marked.

Notice:

The yellow /green power line are connected to ground, the connection
to ground must be well done for insurance of safety and devices
reliable to work.

22/36



3.2 Controller connection terminal map)

3.2.1 General terminal connection diagram(lockstitch. interlock and

overlock)
1
1. Ground
@ 2. U phrase output
@ 3. V phrase output
4. W phrase output
.4
E 1. +5V
2. speed signal
O 3. stand foot pedal trimming control
5 4. stand foot pedal identify
0©° 5. GND
0?9 6. GND
s 7. GND
o 8. stand foot pedal foot presser control
9. +5V
B 1. TXD 2.+12V
J@ﬂu 2. RXD 4.GND
1.NC 2. safety switch
[BE 3.NC 4. +5v
4]2)
[4)1] 1. needle position output 2.GND 3.GND
5 ][2) 4. cloth edge sensor signal 5. GND
6]3) 6. cloth edge sensor power
1] 1. +30V  2.+30V 3.ground 4.+30V
912 5.GND 6.+30PWM 7.GND 8.trimming output
10/3) 9. thread sweep output  10. +30V 11.NC
[ﬁg 12. manual reverse sewing switch
12)5] 13. reverse sewing output
13]6) 14. +5V lighting
14[7)
1. +30v PWM
2)1
121 2. foot presser output

23/36



3.2.2 Special terminal connectiondiagram (overlock with the third sensor

function)

24/36



3.2.3 Special terminal connection diagram (cylinder bed overlock)

25/36



4. Operation description of the main control box panel

4.1 Layout of the main control box panel as follows

Layout of the main control box panel as follows, it includes six digital tube (T1-T6),eleven
LED and ten buttons, the panel includes five states: holding mode, sewing mode set,
fore-tacking mode set, back-tacking mode set, technical parameter set.

4.2 Holding state

1.The panel displays holding state when power on, N.P.F.SWM.SBM. EBM are turned
off, the LED lamps at the top of function keys display according to the current parameter.

T1,T2 digital tube display current sewing mode(00:free sewing; 01:constant-dimension
sewing; 02: four- segment sewing ; 03: seven -segment sewing; 04: eight-segment sewing;
05:W sewing ),other digital tubes display “-”. Take current sewing mode free sewing for

example, it displays as follows :

Arn_ _ -
g

2.Choose button, the corresponding functions of foot presser,
thread trimmer ,slow start-up, needle stop position,automatic triggers and so on will be set or

canceled, meanwhile the corresponding LEDs are on or off.

26/36



4.3 Sewing mode and each section stitches setting

Press button at the holding state, then it goes into sewing mode set state: SWM
is on, and other LEDs are off.

T1,T2 digital tube display current sewing mode(00:free sewing;01: constant-dimension
sewing;02:four-segment sewing; 03:seven-segment sewing; 04:eight-segment sewing; 05:W
sewing ), if it is constant-dimension sewing or multi-segment sewing ,T3 digital tube display
current section code “E. F. G. H”,T5 and T6 digital tube display current section stitch.

Take four-segment sewing for example, it displays as follows:

MODE A B C D
nac
LIL) -

e -

Sewing mode

Current sewing section
Current stitch

It doesn’t display current sewing section if it is at free sewing .

Selection of sewing mode. section number and stitches:

1.Press button, T1,T2 digital tube can display circulately current sewing mode
among 00~05;
2. Press button ,T3 digital tube can display circulatly current section number

among “E. F. G. H".

3. Press or button, corresponding stitches added 10 or 1 and circulae

among 0-99; . is invalid; press button, it returns to the holding mode .

27/36



4.4 Fore-tacking sewing mode and stitches set

1. Press button at the state of holding, sewing mode set or fore-tacking set, it all
can go into the state of fore-tacking set, meanwhile SBM is on, other LED is off, T1 display
current fore-tacking sewing mode.

2.Press button, T1 digital tube display circularly fore-tacking sewing mode : 0(no
fore-tacking sewing),1(single fore-tacking sewing),2(double fore-tacking sewing) 3(four
fore-tacking sewing),T3. T4 display current tacking sitches respectively, take double
fore-tacking sewing for example ,it displays as follows:

{0DE A B ¢ D
]

Press button, the corresponding stitches above added 1,switch circularly

Fore-tacking sewing mode
Fore-tacking sewing A
Fore-tacking sewing B

among 0-F ,press button, it returns to the holding state.

4.5 Back-tacking sewing and stitches set

1.Press button at the state of holding, sewing mode set or back-tacking set,it all
can go into back-tacking mode setting state, meanwhile EBM is on, other LED is off, T2
display current back-tacking mode .

2. Press button, T2 digital tube display circularly back-tacking sewing mode: 0(no
back-tacking sewing). 1 (single back-tacking sewing). 2 (double back-tacking sewing). 3
(four back-tacking sewing) .
3. T5. T6 display current stitches of back-tacking sewing respectively ,take double
back-tacking sewing for example ,it displays as follows:

28/36



MODE A B C D
J o Jd
L P

Back-tacking sewing mode ‘
Back-tacking sewing C
Back-tacking sewing D

Press button, the corresponding stitches above added 1, switch circularly

among O-F, press button, it returns to the holding state.

4.6 Technical parameter set

4.6.1 Password input

1. Press twice continually at the holding state, P light is on ,other LED is off, it goes
into the state of technical parameter setting, digital tube display password input as
follows :

g
L

2. Press button,it can input password, the inital input password is

2222 ,press to confirm, if the entered password is correct ,then it goes into the
state of modifying technical parameter ,display as follows :

Parameter number ‘

Parameter contents

29/36



4.6.2 Modify the technical parameter

1. At the technical parameter setting state,
key can do operation of added 1(sequence:0-99)

is sequence increasing key,press this

2.At the technical parameter setting state, is sequence descending key,press this
key can do operation of minus 1(sequence :0-99).

3. are parameter setting key at this state, press the key once,
parameter of corresponding bit adds 1(it will not continue if the parameter overflow after
adding );press

key to save the parameter after setting, press key again to

return to the holding state .

4.7 Common parameter description

The parameters marked with *mean that they should re-power after amended.
(Unit: RPM; ms ; s ; hour)

Sequence Function Default Setting unit Parameter description
parameter range
The bigger the slope is, the
larger the low-speed region is,
and the faster the speed change
PO Pedal slope 20 1~100 % is; the smaller the slope is, the
narrower the low-speed region
is, and the lower the speed
change is.
Presser proportion of the
maximum speed of reverse
Speed sewing. The maximum seed is
P1 : 8 1~8 L ) .
proportion equally divided into eight parts,
current speed can be modified
through adjusting parts.
System - .
P2 minimum 200 150~500 RPM The minimum speed of machine
head when sewing.
speed
4000(lockstitch
Maximum series) 150~5000
speed of the | 3000(double The maximum speed of machine
P3 : 150~4000 | RPM .
reverse needle series) head at the reverse sewing.
. 150~7500
sewing 5500(overlock
stitch series)
3500(lockstitch
P4 Fixed sewing | series) 200~4000 RPM Sewing speed of fixed sewing
speed 3000(double speed.
needle series)
P5 Fore-tacking | 1415 200~3000 | RPM | Sewing speed of fore-tacking.
sewing speed
P6 Back-tacking 1800 200~3000 | RPM | Sewing speed of back-tacking.
sewing speed

30/36




Suspend
when the

Pedal trigger is needed to
continue operating when

P7 fore-tacking off Onloff suspend at fore-tacking
finished. finishing.
Suspend Pedal trigger is needed to
when the continue operating when
P8 back-tacking off Onloff suspend at back-tacking
finished. finishing.
P9 W sewing 1800 200~3000 | RPM Sewing speed at W sewing
speed mode.
Maximum
P15 speed of 2500 200~3000 | RPM Max_imum speed of reverse
reverse sewing.
sewing.
P16 \é\]{?i!l:gna?dtlme 50 20~1000 ms Working time of thread sweep
electromagnet.
sweep
Whether the
reverse
sewing key When the motor stops, and the
P17 will be On On/off key pressed, whether the
absorbed electromagnet act or not.
when the
motor stops.
Stitch or speed priority  setting
P18 St?tch/speed 0 0-1 d!Jri_ng sev_vin_g:
priority 0:stitch priority
1:speed priority
P19* Foot presser on On/off Turn on/off the function of foot
switch presser.
0:Non-counting function
Selection of 1:Bobbin thread counting
P21 counting 0 0~2 function
function 2:Trimming thread counting
function
P22 Slow—gtartup 5 0-15 Stitches when sewing at slow
counting -startup speed
P23 Slow-startup 500 200~3000 | RPM The sewing speed at
speed slow-startup.
Bobbin— How many stitches changes on
P24 thread 10 1~100 bobbin—-thread, the current count
base number change one unit.
pos5 '(I)';)tg;\(l)ggjiw_ber 2000 1-9999 Tota_tl number of bobbin-thread
setting.
thread
P26 current 2000 0~9999 Current  amount of bobbin
counting -thread.
Full PWM on
P27 time of 200 20~500 ms Initial startup time of reverse
reverse sewing electromagnet.
sewing
PWM on time PWM on time of reverse sewing
P28 of reverse 2 1~50 ms when the electromagnet holding
sewing on.

31/36




PWM off time

PWM off time of reverse sewing

P29 of reverse 2 1~50 ms when the electromagnet holding
sewing on.
ﬁ#é?nmat'c Whether automatic finding the
P34* needlg On On/off needle up position at PWM on
e time.
position
P36 'SI'Fr)I(r;;rglng 250 200~500 RPM | Operating speed when trimming.
Automatic lift
foot presser Start or cancel automatic lift
*
P37 of half back on On/oft foot presser of half back step.
step
Spgeq The limitation for the speed of
P39 limitation of 3000 200-4000 RPM X . .
the first stitch the first sewing stitch.
) 7 (lockstitch
Fore-tacking serie)
sewing ! Fore-tacking stitch sewing
P40 compensatio 12 (tvyo-needle 0-16 compensation parameter 1.
n parameter 1 | lockstitch
serie )
Fore-tacking
P41 sewing 5 0-16 Fore-tacking sewing stitch
compensatio compensation parameter 2.
n parameter 2
Back-tacki 7 (lockstitch
ack-tacking ;
. series) . . .
sewing i Back-tacking sewing stitch
P42 compensatio 12 (tvyo-needle 0-16 compensation parameter 1.
n parameter 1 | l0ckstitch
series)
Back-tacking
P43 sewing 5 0-16 Back-tacking sewing stitch
compensatio compensation parameter 2.
n parameter2
7 (lockstitch
W sewing series) . . .
P44 compensatio | 12 (two needle | 0-16 V\;rs;r:’]vgtlgrslt'mh compensation
n parameter 1 | ockstitch P '
series)
W sewing . . .
P45 compensatio | 5 0-16 V\grs;r:/]vg:grsztltch compensation
n parameter 2 P '
P46 Manual test 0 o1 0: normal operation mode
mode switch 1: testmode
Manual test . .
P47 mode 2000 100-9999 ms The m'FervaI time between each
switch operation at test mode
Operating L
P48 time of test | 2000 100—9999 | ms Eﬂ;"pera“”g time of the test
mode '

32/36




Motor

P49* operation 1 0/1 0:CCW 1.CW
direction
P51+ Scissors 0 o1 0 bu!lt-ln scissors
mode 1: built-out scissors
Working time Lo .
P52 of built-out | 100 30~9999 | ms | Workingtime of built-out
. scissors.
scissors
Working time L
P53 of external 70 20~9999 ms \S/\\f\zzmg time of external thread
thread sweep P-
P54 Type of safety | , /1 0: open L:shut
switch signal
Working time How many hours the machine
P56 of machine 0 0~9999 hour | head have worked.(add 1 per
head hour)
Startup time . : -
P57 of lifting foot | 250 20~1000 ms Initial startup time of lifting foot
presser electromagnet.
presser
PWM on time PWM on time of lifting foot
P58 of lifting foot | 2 1~50 ms presser when the
presser electromagnet holding on.
PWM off time PWM off time of lifting foot
P59 of lifting foot | 3 1~50 ms presser when the electromagnet
presser holding on.
Protection
P60 time of foot 20 1~120 S Protecting time of foot presser
presser lifting during working.
lifting
Delay time of How long will it be to start to lift
P61 lifting foot 50 20~800 ms g
foot presser after the motor stop.
presser
Delay time of .
P62 downing foot | 50 20~800 ms How long is it aIIO\_Ned to startup
after foot presser is down.
presser
Automatic
PEa* qut presser 0 0-900 s Time of agtomatlc lifting foot
lifting time presser with power on.
with power on
Function
selection of - 0: no cloth edge sensor
P65 cloth edge 0 0—1 1: cloth edge sensor
sensor
Selecti ; 0: N output is effective at low
election o ; ; ;
P66 cloth edge 2 0—3 ; s outtputt S effffectt.lve a: Ihlgh
sensor type : Poutputis effective at low
3: P output is effective at high
P67 Speed of 800 200-5000 RPM Operating speed when detecting
cloth edge cloth edge signal.
tr-irmh[ﬁ%d( bac 311 thread trimmer turned on
P68 9 311 Non 311, thread trimmer
k step)
turns off
Manual type

33/36




Delay-startup

Delay-startup time when

P69 time c_)f cloth 1000 100-9999 ms detecting cloth head signal.
margin
Stitch of cloth The distance b_etween Cloth
P70 h 10 1-100 edge sensor signal and needle
ead hole.
P71 Stitches of 10 1-100 Distance of the fabric edge
fabric edge sensor signal to the needle plate
hole
P73 Cloth edge off On/off Whether there is an external
sensor cloth edge sensor.
S:(I:icé'&’;ﬁ/f 0: all electric-operated
P74 foot presser 0 0—3 1: reversing alr-qperated
litting 2: pres_ser foot air-operated
air-operated 3: all air-operated
Number of A_ddin_g 1 to the counter per
P76 : g 0 0-9999 trimming, clear to zero when the
trimming .
counter is full.
0: The output of needle up
position is effective at low
Control of 1: The output of needle down
needle position is effective at low
P77 position 0 0-3 2: The output of needle up
signal output position is effective at high
3: The output of needle down
position is effective at high
Parameter
P98 recover to 0000h 0-9999
default
Technical
P99 parameter 2222h 0-9999
password

34/36




5.

Table of error codes/cause/remedy

Error Cause
Remedy

code
Check whether the machine head is stuck, and then

Err 1 System error re-power, if the malfunction have not been solved yet,
please contact after-sale service.

Please check whether the power supply voltage is
normal, if the power supply voltage is higher than 265V,

Err 2 Overload voltage turn off the machine, and restart the machine until the
power supply voltage is normal .

Please whether check the power supply voltage is
normal, if the power supply voltage is lower than 160V,

Err 3 Download voltage turn off the machine, and restart the machine until the
power supply voltage is normal.

Err 4 Motor code wheel Please check whether the motor electrical connection is

error normal.
Re-power , if the malfunction have not been solved

Err 5 System error .
yet ,please contact the after-sale service person.
Re-power , if the malfunction have not been solved

Err 6 System error .
yet ,please contact the after-sale service person.

Err 7 Motor lack phase ll?)lgs;e check whether the motor power cord is off or
1. Check whether the motor power cord is off.

2. Check whether the machine head is stuck.

Err 8 Motor locked-rotor 3. Check whether motor code wheel cord is loose.
4.Check whether the needle up position is correct (at
the case of thread trimming movement).

1. Check whether the fabric is too heavy.

Er 9 Motor overload 2. Check whether the machine head is stuck.

3. Check whether the needle up position is correct (at
the case of thread trimming movement ).

Err 10 Motor over speed 1.Motor encode signal lost

2. Grating signal doesnot match the control box version

Er 11 Motor code wheel Please check whether the motor code wheel cord is

error loose.

Err 12 Foot-controller Please check whether the foot-controller connection is

dropped off error loose.
Foot-controller was off
Err 13 | when turning on the Please check whether the foot-controller is stuck.
electricity
The time of using 1. Check whether the needle up position is correct.

Err 14 | Electromagnet is too 2. Check whether the fabric is too heavy or the line is

long too thick to cut the line normally.

Err 15 | Brake circuit error Please check whether the brake resistor cable is loose.

Electromagnet Electromagnet error, please check whether the
Err 17 . o
overload current error | electromagnet is broken or short circuit.
Err 18 | Brake circuit error Please check whether the brake resistor cable is loose.

35/36




Motor can continue to operate, but there are no needle
Err 19— | Located system error count, needle location ,trimming/sweep and reverse
21 stitch function. Please check whether the alnico is
normal.
Please check whether the machine head is stuck.
Err 22 Machine up position Please check whether the connection of the control
communication error panel and the drive is normal.
Err 23 Memory error Re-power, if the error has not been solved yet ,please
contact the after-sale service person.
Machine head Add the lubrication oil , and then recover the operate
Err 24 L . . . ;
lubrication time is up time of machine head.
Err 25 | Fabric edge sensor
error
Detected cloth when 1. Take the cloth away and retry.
; 2.The cloth edge sensor setting is wrong, reset the type
Err 26 | turning on the
electricity of cloth edge sensor. '
3.The cloth edge senor is broken.

If the error still can not be resolve, please contact the supplier .

6. Table of the Seven-Segment LED display value and actual value

comparison
Figure part:
Cﬁgﬁ'er 0 1 2 3 4 5 6 7 8 9
Dispay [0 [0 [ [/ (000
character ,-' ' ,- -‘ -' -' ,-' [ ,-' :'
English character:
Actual A B c D E F G H | J
character
\_ 4
Display '.-' .- 'ﬁ -' '- ‘: .- .-' '
character , ' '-' ’- '-' ‘- , '-' , ‘ ' '-'
Actual
character K L M N O P Q R S T
S N/ N S__4 S 4
Display ‘- ‘ . ' -, - ‘-' ‘-' - .- '
character '- ‘- ' ' ' ' ,-' ' ' , -' ‘
Actual
character U v w X Y z
Display ‘ ‘ .-' ‘ ' ‘-' :
character '-' ,-' ,-' ’ ' ' -

36/36




	HW800TA使用说明书（中英文版）
	HW800TA零件手册
	HP-005电控箱使用说明书（中文版）
	HP-005电控箱使用说明书（英文版）



